@™ ®

BEW two needle series

High speed, Compound feed and walking foot, Lockstitch sewing
machine with automatic thread trimmer, Automatic backtack,
Automatic presser foot lift, Climbing device and dual stitching device

BEW-28BLCE-BTFL-CD-DS

Variety

|| BEw-28BLE

——— Compound feed and walking foot, reverse stitch

|| BEW-28BLCE

Compound feed and walking foot, reverse stitch, thread trimmer

|| BEW-28BLCE-BTFL-CD-DS

Compound feed and walking foot, reverse stitch, thread trimmer, automatic back tack,
automatic presser foot lift, climbing device, dual stitching device

Applications
@ For sewing medium to heavy weight materials such as leather, vinyl, synthetics and

laminated and coated materials

@ Suitable for sewing such as automobile upholstery, tarpaulins, covers, awnings,
tents, umbrellas handbags, luggage, travelware accessories, sports and camping
equipment and wearing apparel outdoor clothing.

F l



F {8 {% /Machine body




F {KAB{%/Machine body

—~ —~ o [=]
o | meEe | 2 2] 2 |ue i DESCRIPTION
S| o 4

PARTSNo.| @ | & | 2 |QTY
1 160384 x| x| * | 1 | AAXAE SUPPORT BAR
2 [61018 |« | x| 1 |k TOP COVER
3 |60227-02 * | % | % 1 |CDREAYVILAZIL DIAL BUSHING, CD
4 (B150607 * | x| % 1 | BT Lt RUBBER CAP, 32.8
5 (61015 |« | % | 1 |KEH/N— COVER, ;:T/TAKE-UP LEVER
6 (60204 * | x| x| 1 |RKFEAHN—I SCREW M4X0.7 L=6
7 (31207 * | x| x| 1 [RFEAN—LETYv— WASHER, PLAIN M4
8 (60228 * | x| x| 1 [ERS—FwFED SHEET PACKING
9 (30066 * |« | x| 7 |E#RIE SCREW M5X0.8 L=12
10 |27172 x| x| x| 1 |ERESHKLC SCREW M6X1 L=8
11127174 - -1 *| 2 |[a>vy—ILEAtHRIEDHRL SCREW M4X0.7 L=10
12 (31207 - - %] 2 |[a>y—/LEftRIESHRR LTV ¥— |WASHER, PLAIN M4
13 (61029 x| x| x| 1 [ER FACE PLATE
14 [B159150 * | x| x| 1 |@ERI L RUBBER CAP, 20.5
16 (60004 * | x| x| 1 |@ERES OIL WICK, 130
17 160003 | x| x| 1 [@EHR/SVEY PACKING,; F-PLATE
18 (27177 * [« | x| 2 |ERL SCREW M5X0.8 L=16
19 [B117936 x|« | x| 3 |TL RUBBER CAP, 9.4
20 |20218 * | x| x| 1 [ERINTLEE RUBBER CAP
21 |20161 | | = | 1 |g= OIL WINDOW
22 | 8040 - - % | 2 |3—FA/—1t SCREW SM3.57X40 L=8
23 130025 -1 -1 = 2 |a—KFHh/N—LETYr— WASHER, PLAIN 3.5
25 [B159928 * | x| - | 1 [ZYASHRCTE RUBBER CAP, 14
26 |B159150 x| - | - | 1 |a—KiRdLke RUBBER CAP, 20.5
27 [B142743 x| x| - | 1 [FLoUyH—yug RUBBER CAP, 27.5
28 |B159928 | x| - | 1 |BBYRAGFYLE—IRTUE RUBBER CAP, 14
29 [B142374 * | x| | 2 [NwHLNN—ETYa BUSH, DRY :; L=20
30 |B140063 | % | % 1 I\ HLIIN—R s — PIN, DOWEL
32 [B153132 * | x| x| 1 [SvILN—Rby/R—F2—T NYLON TUBE, L=13.5
33 |B140063 x| x| k[ 1 [Ny HLIR—RTYL T R bysii— PIN, DOWEL
34 |B104821 |« | x| 1 |/\wHLAN—ET L RUBBER CAP, 10.5
35 |30046 * [+ [ x| 1 | 7P—RERILE SCREW M4X0.7 L=6
36 (31207 * | x| x| 1 [F—REPLETY— WASHER, PLAIN M4
37 [60238-01 [« [ | 1 |ZELIK SLIDE PLATE, F
38 |70214-01 * [ x| x| 1 |ZELRRTYY SPRING
39 137229 * [« [+ | 1 |ZLIRLE SCREW M4X0.7 L=5
40 |38023 * [ x| % | 1 |BERRYIS— STOPPER
41 18040 * [ % | x| 2 |ARAMY/SA—1E SCREW, SM3.57X40 L=8
42 161039 * | x| x| 1 [RyFEK UPPER COVER SET, BED
43 (60359 * [+ [ x| 1 | RyFEf/\vF SHEET PACKING, BED
44 130075 * | x| % [ 10 [RNykE#RiE SCREW M4X0.7 L=8
45 |B105113 * | x| x| 1 | RyR#AiHE SCREW SM12.7X28 L=5
46 |B105215 * [ % [ x| 2 |IRNyFEimE/vE PACKING
47 160357 * | x| % 1 =R TUNAT PIPE
48 160371 * | % | * 1 |ZBRINE=Z—)L/N(T TUBE, 120
49 160364 | x| x| 1 [RyRih#g OIL CAP, BED
50 |B140518 x| x| x| 1 | RyRmaoHEmR SCREW SM7.94X28 L=10
51 (B081007 * | x| x| 1 [ RyRimEV o8R0V O RING, P7
52 161045 [« [ x| 1 |[RNJLFHF—FER) BELT GUARD SET
53 [61045-01 * | % | * 1 [NJLMH—FQ) BELT GUARD, L
54 |61045-02 [« [ x| 1 |[NJFHF—EQ@) BELT GUARD R
55 137288 * [+ [ x| 3 |NJLFH—FIE(C) SCREW M4X0.7 L=5
56 |28138 * [+ [ % | 4 |[NJLFH—FKIEA) SCREW M6X1 L=10
57 |10599 | % | | 4 |[RNJFHF—RLEA)TYS v— WASHER, PLAIN M6
59 (11142 * | x| x| 2 [RIWMH—FIEB)TvIv— WASHER, PLAIN M4
60 (37288 * | x| | 2 [RJFH—KIEB) SCREW M4X0.7 L=5
61 |35495 - x| x| 1 |[BREBEXZZE HOLDER BAR
62 |101520 -+ | x| 2 |BREBEIXAHELETFVE NUT, SM5.95X28
63 |B159150 * |« | 1 |R&EHS—T LR RUBBER CAP
64 |61045-03 * | x| 1 |[RJLFH—R@G) BELT GUARD

<27%t/ Two needle >
7 161208 x| x| * | 1 | AERZZEQ SUPPORT BAR
65 |61207 x| x| % | 1 | AARAR(R) SUPPORT BAR




L #R84% /Upper shaft mechanism

) )

LA
IL'M I;Lh




[0 0 O O /Upper shaft mechanism

Nel DO D0 % % % e oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 (61004 * * * 1 100 UPPER SHAFT
2 161048 * * * 1 (00000000000 CRANK MOTION CAM
3 161003 * * * 1 (000000 BUSHING, UPPER SHAFT
4 1309 * * * 1 |0000000(A) POTION SCREW 6.75X24 L=20
5 118607 * * * 1 |[0000004d(.) SET SCREW 6.75X24 L=14
6 [10524 * * * 1 |[O0D00O0ooooo @A) SET SCREW 6.75X24 L=6.5
7 170016 * * * 1 |[0D0O00D0oooo () SET SCREW 6.75X24 L=35
8 20067 * * * 1 (OO00O0O0 RUBBER CAP
9 15033 * * * 1 (O0DO00O0 OIL WICK
10 {60009 * * * 1 (ODO0000Oomad BEARING COLLAR, M :U-SHAFT
11 |27172 * * * 2 ([0O0DOOoOooo@)o SET SCREW M6X1 L=8
12 60010 * * * 1 |[000D0Ooog@m) BEARING
13 160223 * * * 1 |00oogdg COLLAR, BOBBIN WINDER
14 135999 * * * 2 |[O00ooooo SET SCREW M6X1 L=6
15 160224 * * * 1 (0000000mo UPPER BELT PULLEY COMPLETE
16 [60225 * * * 1 |[00D00OOoOoog@|) SET SCREW M6X1 L=12
17 128043 * * * 1 |[00D0000000d(B) SET SCREW M6X1 L=10
18 60008 * * * 1 (ODO00O00O00omd BEARING COLLAR, B :U-SHAFT
19 160013 * * * 1 |[0D0ooooo@)yoo RETAINING RING, EXTERNAL C20
20 (27172 * * * 2 (000O0OO0OO@)o SET SCREW M6X1 L=8
21 [60014 * * * 1 |[00000oa@m) BEARING
22 60226 * * * 1 (OO000OO0OOd TIMING BELT
23 160225 * * * 1 |[00D00OA) POTION SCREW M6X1 L=12
24 (28043 * * * 1 |[0D0D0O0O0O(B) SET SCREW M6X1 L=10
25161043 * * * 1 10000 PULLEY COMPLETE
26 [37031 * * * 1 (00000000 SCREW M6X1 L=16
27 (37028 * * * 1 0000000 0do WASHER
28 27172 * * * 1 (000000 SCREW M6X1 L=8
29 10563 * * * 1 |[0000dgoaooo WASHER
30 (11069 * * * 2 |O0000000odg FELT
31 161035 * * * 1 |[0D0000oo@|) OIL WICK
32 (10729 * * * 1 (O00O0000 OIL WICK
33 161044C * * * 1 (00000 INDICATING RING
34 (61030 * * * 1 (00O INDICATING PLATE
3527171 * * * 1 |[00oooo SET SCREW M5X0.8 L=10




I Y R & 'Upper feed mechanism

< —8BL(S)E). -8BLC(SXE} >
< —2BBL(SIE), - 28BLC(S)E) > 5




0 0O 00 O /Upper feed mechanism

m (m) m
Nl Dooo % el 2la; 00 DESCRIPTION
| O o
PARTS Ne| @ | = | 2 [OTY
1 160214C * * * 1 |000000oom) UPPER FEED CONNECTING ROD COMP'S
2 60214 * * * 1 (ODO00O00000 UPPER FEED CONNECTING ROD
3 128076 * * * 1 (DO0000ooooo PINCH SCREW M6X1 L=18
4 160215 * * * 1 (ODO00OO0O0oog UPPER FEED CONNECTING LEVER
5 128076 * * * 1 (DO0000O0goo PINCH SCREW M6X1 L=18
6 (60217 * * * 1 (DO00O00mImd UPPER FEED CONNECTION COMPLETE
7 |BS07333 * * * 1 [000ododaog PIPE, 4
8 (17047 * * * 2 [D000O0Oogooog SHOULDER SCREW, SM7.14X8.5
9 117095 * * * 2 |00000O00Oogoo RETAINING RING, E8
10 160218 * * * 1 (D000 0o0ogoggo TUBE, 250
11 | 0148-F * * * 1 (0000000 ogodg o FELT, 3X18
12 160219 * * * 1 ([DO00O00000 OIL WICK, 170
13 [30750 * * * 1 j[000ogoad FASTENING BAND
14 160079 * * * 1 |[000oog@) RUBBER CAP
O O O O /Quick reverse mechanism
neloooo [ 2] 2] 2]oo 00 DESCRIPTION
~ O j
PARTS Ne| @ | & | 2 |OTY
1 160203 * * * 1 (DO0000OO00O REVERSE STITCHING LEVER SHAFT
2 17095 * * * 1 |[0o00doogodg RETAINING RING, E8
3 |B025100 * * * 1 (DO00D0DOO0Ooggoooo WASHER, PLAIN S 10
4 |B147504 * * * 1 1000 SPACER
5 160204 * * * 3 |OD0O0Od SCREW M4X0.7 L=6
6 |BS07375 * * * 1 |[000doogoooo SPRING
7 |BS07374 * * * 1 (ODO00Od REVERSE STITCHING LEVER
8 |BS07384 * * - 1 |000odoooodg REVERSE STITCHING LEVER PLATE
9 |B100511 * * - 1 (DO000OOOogoo SCREW, SM4.76X32 L=6.5




P ad: 1k
(1A &t
SEALTV/T
ake—
e—up mechanism for singl
gle needle (ty
pe S)

28




KRR (1K &L, SAA4T) /Thread take—up mechanism for single needle (type S)

(%] A [=]
No.| RO S g 8 % 08 LS DESCRIPTION
m
PARTS No.| €| ® | 2 |QTY
1 161026CC x| x| x| 1 |sIETEGR) NEEDLE BAR BRACKET COMPLETE
2 161026 x| x| x| 1 [#tELE NEEDLE BAR BRACKET
2 ggggg—gé * | % | % 1 fﬁﬁéf? NEEDLE BAR BRACKET SHAFT
- x| x| x| 1 =+ RUBBER SHEET
5 160030 x| | x| 2 éﬂii’auuimt"y PIN
6 160044 x| k[ x| 1 |#EBEREEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
; 23(1) :13 2 * [ % | x| 2 gﬁ#ﬂ%;ﬁzm L—ILit SCREW M3X0.5 L=6
6 x| k[ x| 1 |4 NEEDLE BAR

1? (E;g 321553 |« [ = 1 gé;@g SET SCREW, SM3.17X40 L=4.5

x| x| x| 1 |8 NEEDLE BAR CLAMP
12 (37134 * | x [ x| 1 [#tEfafEal SCREW M4X0.7 L=10
13 161006 | x| x| 1 |BEREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 * [ % | x| 1 |#ELTEEZ—IL/(T OIL TUBE, 110
12 ggggf * | % | % 1 ggiﬁ,ﬁ_’}} OIL WICK, 700

* | x| % 1 ¢ SRR SPONGE
17 (30046 kx| x| 1 |EELERRUTLE SCREW M4X0.7 L=6
; g 641 81422 x| x| x| 1 ;gt >Mg THREAD TAKE-UP LEVER HINGED STUD

* | o | % 2 = C SCREW M6X1 L=8
21 161034 x| x| x| 1 |KEEUHS OIL WICK
22 (61040 * | % [ x| 1 |RFE THREAD TAKE-UP LEVER
23 161005 x| x [ x| 1 [$tEHISH NEEDLE BAR CLANK ROD
gg :g%g x| x| x| 1 fg*}gg " NEEDLE BAR ROCK FRAME

x| x| x| 1 |XFEEEmS OIL WICK
26 /10523 x| % | x| 1 ﬁﬂ%’]ii’ﬂ:“p STUD
27 (10726 k[ ok [k |1 BRSO OEVHES OIL WICK
gg ;???g * | x| % 1 g%gj&ybt‘“/j N3 RUBBER CAP

x| x| x| 1 [ SCREW M3X0.5 L=10
30 [NO123 x| x| x| 1 |4tDPx17 #23 NEEDLE, DPx17 (#23)
34 160043 * [ k| x| 1 |EELTEEARILGED BUSHING,
gg 22(1361920 * | x| % 1 ggiﬁggiﬁ)b(iﬁ) BUSHING, B

* * * 2 |& SRy v— WASHER
37 (60039 x | k| x| 2 |#tEELEEHS— COLLAR
38 (27177 x | x| x| 2 |#HELEEHAIT—HRL PINCH SCREW M5X0.8 L=16
28 g?ggz x| x| x| 2 g%g‘aimﬁﬁ—ﬁmcv‘»v— WASHER, SPRING

x| x| x| 1 (& NEEDLE CLAMP
41 160634 x | x| x| 1 |gtiEEEYLESD NEEDLE CLAMP BRAKE PIN




FIHBERF (1&$, ERCF) /Take—up mechanism for single needle (type E)




000000 0O OEDOO Y Thread take-up mechanism for single needle (type E)

Ll

ve[onoo [4]8] oo 00 DESCRIPTION
(2]

PARTS Ne| ¥ | % | @ |OTY

1 161054CC * * * 1 |[0oog@) NEEDLE BAR BRACKET COMPLETE

2 161026 i * 1 (D000 NEEDLE BAR BRACKET

3 [60028-02 * * * 1 |[00ood NEEDLE BAR BRACKET SHAFT

4 (60028-03 * o * 1 ([DO00Odd RUBBER SHEET

5 160030 * * * 2 ([D0000000 PIN

6 (60044 i * 1 ([DO000OO00oOoon GUIDE RAIL, NEEDLE BAR CLAMP

7 37112 * * * 2 ([D000000000 SCREW M3X0.5 L=6

8 (60026 i * 1 (00 NEEDLE BAR

9 |B151594 * * * 1 |[00ood THREAD GUIDE NEEDLE BAR

10 |B140553 * o o* * 1 (00 SET SCREW, SM3.17X40 L=4.5

11 160041 * * * 1 |[00oa NEEDLE BAR CLAMP

12 |137134 * o * 1 ([DO0O000O0 SCREW M4X0.7 L=10

13 161006 * * * 1 |[000o00d SLIDE BLOCK, NEEDLE BAR CLAMP

14 160034 i * 1 ([DO000O00oooao OIL TUBE, 110

15 160032 * * * 1 |[00o0o0odgao OIL WICK, 700

16 160031 i * 1 (DO0O00OO0ooo SPONGE

17 130046 * * * 1 |[000o00ooood SCREW M4X0.7 L=6

19 161042 i * 1 (D000 THREAD TAKE-UP LEVER HINGED STUD

20 | 4012 * * * 2 |[0000O00oa SCREW M6X1 L=8

21161034 i * 1 (000000 OIL WICK

22 161040 * * * 1 |00 THREAD TAKE-UP LEVER

23 [61005 * o * 1 [DO0000o NEEDLE BAR CLANK ROD

24 115026 * * * 1 |[00oa NEEDLE BAR ROCK FRAME

25 (10728 * o o* * 1 ([DO0O00OOd OIL WICK

26 10523 * * * 1 |[0000oodd STUD

27 (10726 i * 1 (D0O00oOodood OIL WICK

28 (15038 * * * 1 |[0000o0oodgdao RUBBER CAP

30 [N0123 i * 1 |0 DPx17 #23 NEEDLE, DPx17 (#23)

34 160043 * * * 1 [0D00O00oog@) BUSHING,

35 [60081 i * 1 [O00D0O000O0g(@) BUSHING, B

36 [B116920 * * * 2 0000000000 WASHER

37 60039 * o * 2 |[DO0O0OO0OoOa COLLAR

38 |27177 * * * 2 ([D000000000O0 PINCH SCREW M5X0.8 L=16

39 (90625 * o * 2 ([D00000000O0000000 [WASHER, SPRING

10




EHE®FR (2%& &)/ Take-up mechanism for two needle

41//&5‘%—31

1




0000 0O O FYTake- up mechanism for two needle

Nel DO D0 % 2l 2lag oo DESCRIPTION
| O =
PARTS Ne| @ | & | 2 |OTY
1 |60623CC * * * 1 |[0000(@) NEEDLE BAR BRACKET COMPLETE
2 161026 * * * 1 (0000 NEEDLE BAR BRACKET
3 160028-02 * * * 1 |[00000 NEEDLE BAR BRACKET SHAFT
4 160028-03 * * * 1 (OO00O000 RUBBER SHEET
5 160030 * * * 2 [00000gog PIN
6 160044 * * * 1 (OO0O0O0OoOogog GUIDE RAIL, NEEDLE BAR CLAMP
7 137112 * * * 2 [000000goon SCREW M3X0.5 L=6
8 160622 * * * 1 (OO NEEDLE BAR
10 |B140553 * * * 2 |00 SET SCREW, SM3.17X40 L=4.5
11 |60041 * * * 1 (0000 NEEDLE BAR CLAMP
12 37134 * * * 1 (000000 SCREW M4X0.7 L=10
13 161006 * * * 1 ([OO00O000 SLIDE BLOCK, NEEDLE BAR CLAMP
14 160034 * * * 1 (00000000 gon OIL TUBE, 110
15 160032 * * * 1 ([OO0O0000 OIL WICK, 700
16 |60031 * * * 1 |[D0Q0oooog SPONGE
17 130046 * * * 1 (OO0O000000O SCREW M4X0.7 L=6
19 161042 * * * 1 (0000 THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 * * * 2 (0000000 SCREW M6X1 L=8
21 161034 * * * 1 (000000 OIL WICK
22 161040 * * * 1 (OO THREAD TAKE-UP LEVER
23 161005 * * * 1 |[000oogo NEEDLE BAR CLANK ROD
24 115026 * * * 1 (0000 NEEDLE BAR ROCK FRAME
25 110728 * * * 1 ([0O00O0oOd OIL WICK
26 10523 * * * 1 (O0O00O00Oogo NEEDLE BAR COON, CRANK STUD
27 |10726 * * * 1 (000O00oO0gogno OIL WICK
28 115038 * * * 1 (ODO00O000Ogogo RUBBER CAP
29 [31110 * * * 1 000 SCREW M3X0.5 L=10
30 [N0123 * * * 2 |0 DPx17 #23 NEEDLE, DPX17 (#23)
31 |B062630 * * * 1 00000 SCREW SM2.38X5600L=4
34 160043 * * * 1 |[00000oooa@) BUSHING,
35 |60081 * * * 1 |[00000000(@) BUSHING, B
36 |B116920 * * * 2 |[0000000oodg RING, THRUST
37 160039 * * * 2 (00000000 COLLAR
38 27177 * * * 2 |[0000000O0ooo PINCH SCREW M5X0.8 L=16
39 190625 * * * 2 [000000000gooogggd WASHER, SPRING
42 160634 * * * 1 (000000 NEEDLE CLAMPOBRAKECPIN
0 0000 Ctype 00O
40 61206 * * * 1 |00 4o NEEDLE CLAMP [1./4"[0
41 160624 * * * 1 00000 /4"g THREAD GUIDE [1/4"0
0 0000 Otype OO
40 |60662 * * * 1 |00 bmmO NEEDLE CLAMP 6mm0
41 |60624 * * * 1 (00000 BmmO THREAD GUIDE [(Bmm0Q

12




18 X Fi{% /'Presser foot mechanism

13




(0 00 O /Presser foot mechanism

Nel OO OO % % % 00 0o DESCRIPTION
— | O o

PARTS Ne| @ | = | 2 [OTY
1 160161 x| * 1 |00000000 @A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | x]* 1 |00000000(B) BUSH, R ; SPREADER SHAFT
3 160162 | x| * 1 |00000000(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 * | x] * 1 |00000000 (D) FEED SHAFT BUSH, L
6 |60116 i I 1 (0000000 SCREW M5X0.8 L=8
7 (60069 * | x] * 1 00000000 PRESSER ADJUSTING DIAL
8 (60070 x| * 1 (0000000 PRESSER ADJUSTING PLATE COMPLETE
9 (60077 * | *x] * 1 |[O000000000 FELT, PRESSER ADJUSTING PLATE
10 |60076 i I 1 000000000 PIN
11 |11426 * | x]* 1 |D00000000000 RETAINING RING, E7
12 (60156 * * * 1 ([D00000mao PRESSER FOOT LIFTER CONNECTION COMPLETE
13 160157 * | x] * 1 00000000 OIL WICK, 400
14 160158 x| * 1 00000 ma PIN
15 128043 * | x]* 1 |[00000000 SCREW M6X1 L=10
17 160074 x| * 1 000000000 SHAFT, PRESSER BAR SPRING
18 160073 * | x] * 1 00000000000 SPRING SUPPORT, D
19 60075 i I 1 (00000000 PRESSER SPRING
20 |60071 * | x]* 1 000000000400 COLLAR
21 160072 x| * 1 (000000000 O SPRING SUPPORT, U
22 |19060 * | x]* 2 (000000000 0O0000000 PIN, SPRING 3X8
23 131094 x| * 1 (000000000000 RETAINING RING, E5
24 160155 * | x]* 1 00000 PRESSER BAR, LIFTER SHAFT
25 |B146581 x| * 2 (00000000 COLLAR
26 |B014760 * | x]* 2 |[DO00000000O000 SET SCREW SM5.95X28 L=6
27 160380 i I 1 |[0000MmOd KNEE LIFTER ARM, U
28 128031 * | x]* 1 |[D00DOOo@)ooao PINCH SCREW M6X1 L=14
29 160163 i I 1 000000 MOoooo SPRING
30 (60378 * * * 1 |[000o0oag@m) KNEE LIFTER CONNECTING BAR COMPLETE
31 160378-01 i I 1 |[000000 KNEE LIFTER CONNECTING BAR
32 (30203 * | ox]* 2 (000000 LINK BALL
33 (11412 x| * 2 |DO000O0O0OO0 NUT
34 [28578 * | x]* 2 (DO0O0O0O0O00O00O00Oaa WASHER, SPRING
35 (60165 x| * 1 |0000004d(®) PRESSER BAR LIFTER CAM, B
36 (34323 * | x] * 1 |[00000O0@)ooo PINCH SCREW M5X0.8 L=18
37 160164 x| * 1 |[0000oa@|) PRESSER BAR LIFTER CAM, A
38 (61050 * | x] * 1 |[00O0o0oog@ooo SHOULDER SCREW, SM5.95
39 161051 | x| * 1 |[00000g@oooao () WASHER, PLAIN L6
40 | 8047 * | x]* 1 |[000000@ooooooa WASHER, WAVE 8
42 160166 x| * 1 00000 PRESSER LIFTER BAR
43 (11430 * | ox ] * 1 0000000 LEVER GRIP
44 160379C i I 1 |0o0oo@) KNEE LIFTER SHAFT COMPLETE
45 (60379 * x| * 1 0000 KNEE LIFTER SHAFT
46 |BS16290 x| * 1 000000 NEEDLE ROLLER, 4X19.8
47 (28208 * | x]* 1 |[O0O0O000000 RETAINING RING, E10
48 (60381 i I 1 |[0000Mm0Od KNEE LIFTER ARM, D
49 (34323 x| * 1 |[D0o0DOOo@)ooa PINCH SCREW M6X1 L=18
50 (30804 i I 1 |[Doooo@)ooo NUT, 3 M6
51 (60159 * x| * 1 0000000 NEEDLE ROLLER, 5X29.8
52 130804 i I 2 (00000000000 NUT, 3 M6
55 (61027 * 1 x| * 1 00000000 REST PIN
56 |60116 i I 1 (000000000 SET SCREW M5X0.8 L=8

0 sOO0O Otype SO
53 (61020 x| * 1 (0000 PRESSER HOLDING BRACKET
54 (27174 * x| * 1 |[O00000 PINCH SCREW M5X0.8 L=12
57 (61022 x| * 1 0000 LIFTING PRESSER BAR
58 (61023 * | x| * 1 |000000 BUSHING

0 EOOO Otype EO
57 (60053 * x| * 1 [O0000 LIFTING PRESSER BAR
58 (60055 x| * 1 (000000 BUSHING

14




1%L E§{% /Feed mechanism

15




[0 OO O /Feed mechanism

w w
Nel DO OO % el 2lhp 0o DESCRIPTION
i) O j
PARTS Ne| @ | = | 2 [OTY
1 60186 *| > *| 1 [DoOooo0o@0) FEED ADJUSTING DIAL, U
2 [BS38284 =« |~| 1 [0ooooo ADJUSTING SCREW
3 (10812 * | | x| 1 |00DO00OOO SCREW, SM4.76X28 L=22
4 |B142746 = [« |« | 1 [00oOoOoOooooo SUPPORT PLATE
5 (18420 = | | = | 1 |ooOO O RING, 10
6 (B145502 = [« |« | 1 [00oODoDOO POSITIONING PIN
7 [B100328 = | | x| 1 00000000000 SPRING, COMPRESSION
8 [60187 -|-1*| 1 |DoooooooD@O) FEED ADJUSTING DIAL, D
9 [BS38284 -l -|*| 1 |0o0oo00OO ADJUSTING SCREW
10 10812 -l -|*| 1 |ooooo SCREW, SM4.76X28 =22
11 (B142746 - | -|*| 1 |0ooooooooO SUPPORT PLATE
12 18420 -l - | *| 1 |Dooo O RING, 10
13 [B145502 -l -|*| 1 |oooooo POSITIONING PIN
14 |B100328 -l -|*| 1 |Doooooooooo SPRING, COMPRESSION
15 60192 -|-1*| 1 |0oooooooo@) CYLINDER COMPLETE
16 |60192-01 -l -|*| 1 |0oooooooo CYLINDER
17 [60192-02 -l -1=*]| 1|00 JOINT
18 [60192-03 -l -|*| 1 |0oooooo SILENCER
19 [60198 - | -|*| 1 |oooooooooo TUBE
20 31021 | 2 |[Dooooooooo SCREW M6X1 L=16
21 (28578 - | -|*| 2 |Doooooooooooono WASHER, SPRING
22 28058 -l -|*| 1 |0oooooooooooo SCREW M6X1 L=12
23 (30804 - | -|*| 1 |0Dooooooooonag NUT, M6
24 61046 =« |~ | 1 [0ooooooooo SETTING PLATE, PC-CYLINDER
25 (18065 * | | x| 4 |[DDOOOOODOOO SCREW M5X0.8 L=14
26 (90625 = [« |~ | 4 |[DO0O0ODOODDOOOOO WASHER, SPRING
27 [60340C = | | x| 1 |D0OO00O0OOOOO BACK CYLINDER COMPLETE
28 (60346 = [« |« | 1 |[D0D0DoOoOoOO GUIDE RAIL COMPLETE, L
29 (60346 = |+ | x| 1 0000000 GUIDE RAIL COMPLETE, R
30 [27177 =« |~ | 4 [DoOODO SCREW M5X0.8 L=16
31 [90625 * | | x| 4 000000 O0O0O0 WASHER, SPRING
32 160347 =+« | ~| 1 [0oooooooo NEEDLE ROLLER, 7X22.4
34 (60350 = | | x| 1 |DDOOOO0OOOOOO0 CYLINDER GUIDE PIN, B
35 [60230 = [« |« | 1 ([D0o0oooooo SPRING
36 |60213 = |+ | x| 1 0000000000000 SET SCREW M10X1.5 L=10
37 160341 * | = || 1 |0D00DOODOOOOOCOO(@) OIL SEAL (BACK)
38 60212 = | x| *| 1 |[DooooooooooooO@) OIL SEAL (FRONT)
39 |60188 =« |~ 1 [0ooDOO FEED ADJUSTMENT ARM
40 60189 = | | x| 1 0000000 PIN
41 27172 =+« | +| 1 [0oooooooO SET SCREW M6X1 L=8
42 160190 = |+ | x| 1 0000000000 SPRING
43 160194C * | = | *| 1 |0DOD0OOO@) FEED ADJUSTING LEVER COMPLETE
44 (60194 = | | x| 1 |0DOoo0o000o0 FEED ADJUSTING LEVER
45 160195 = [« |+ | 1 |[DOooo0O0ODOOO NEEDLE ROLLER, 6X25
46 (60115 | | x| 1 00000000 LINK PIN, 8
47 |18028 =« |~ | 2 [Dooooooooo SET SCREW M5X0.8 L=5
48 37008 = | | x| 1 00000000000 PINCH SCREW M5X0.8 L=25
49 160196 =+« |~| 1 [0ooooo FEED ADJUSTING CONNECTION
50 |60348 = |+ | x| 1 00000000000 CONNECTING BLOCK, B-CYLINDER
51 160351 = [« |« | 1 [Dooooooooooo PINCH SCREW M6X0 [1=20
52 |60349 = |+ | x| 1 |000000000O000000 PIN SCREW
53 |60342 = [« |« | 1 |[DOoOoOooDoooooOooo SPRING

16




Wz _F TR E Presser foot lifter mechanism

<-8BL(S)(E})/-BBLC(S)E) >
<-28BL(S)(E)}/-28BLC(S)E]) >

dﬂ_' 45
b

T

b

17




00000 0O /Presser foot lifter mechanism

(m) [m) [m)

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 160120 * il * 1 |[0000ooooo@m) UD-ADJUSTING SHAFT BUSH, F

2 160081 * * * 1 |[00000ooooo@m) BUSHING, F

3 160126 * * * 1 |gdogodg DIAL, CD

4 60127 * * * 1 (00000000 DIAL CAM, CD

5 160128 * * * 1 |dogodgon DIAL PIN, CD

6 | 1917 * * * 1 (000000 0OOocoood SPRING, A

7 | 1392 * kil * 1 |[0goooodgod SCREW SM4.37X40 L=6.5

8 60107 * * * 1 (OOO0O0oOogogog SUPPORT PIN

9 160116 * * * 1 (0000000 gogo SET SCREW M5X0.8 L=8

10 [60098 * * * 1 (OO0O000O00Omo ADJUSTING BRACKET COMPLETE, UD

11 160103 * * * 1 (000000 ADJUSTING BRACKET, UD

12 160109 * * * 1 (OO00O00000O0gd ADJUSTING BRACKET COLLAR, UD

13 |30066 * * * 1 (OO000o00oOoguoogg SCREW M5X0.8 L=12

14 190625 * * * 1 (OO000o0O0oOogoooooog WASHER, SPRING

15 128563 * * * 1 (O00000000Og SCREW M5X0.8 L=8

16 90625 * * * 1 (00000 0COonOo WASHER, SPRING

17 160114 * * * 2 (000000 LINK BRACKET, B

18 60115 * * * 2 (00D0OO0Omoo LINK PIN, B

19 [27170 il * * 2 ([0O0oOoooeaoo SET SCREW M5X0.8 L=6

20 (60099 * * * 1 (0000000 INNER PRESSER CAM, UD

21 |27172 * * * 2 00000000 SET SCREW M6X1 L=8

22 (60101 * * * 1 (OO0000oOoOg INNER PRESSER ROD, UD

23 160100 * * * 1 |00000oooooodo NEEDLE BEARING

24 (60113 * * * 1 |[000Ogg@) LINK, A

25 160102 * * * 1 |100000dd ROD PIN, US

26 (60083 * * * 1 (00000 CONNECTING LEVER

27 134323 * * * 1 |000oodoodg PINCH SCREW M5X0.8 L=18

28 |60084 * * * 1 (ODO0OO0Ooodg PIN

29 (27170 * * * 2 |000O00ogg SET SCREW M5X0.8 L=6

30 [60106 * * * 2 [00000goog COLLAR, UD ADJUST-SHAFT

31 (18028 * * * 2 [000000O0ood SET SCREW M5X0.8 L=5

32 (60129 * * * 1 |[DO00ooogoo@) CONNECTING LEVER COMPLETE, CD

33 160129-01 * * * 1 (0000 ooo CONNECTING LEVER, CD

34 {60129-02 * * * 1 (OO0O000O0O0go PIN, CD

35 |28076 * * * 1 oo oooooodg PINCH SCREW M6X1 L=18

36 [60122 * * * 1 (OO0O0OO0ooo ADJUSTING SHAFT, ub

37 60117 * * * 1 10000 oodno SUPPORT PLATE, STOPPER

38 (31092 * * * 2 000000 gono SCREW M4X0.7 L=12

39 131208 * * * 2 [0000goooag WASHER, SPRING

40 |17059 * * * 1 (000000000 SUPPORT SCREW

41 160077 * * * 1 [00000oododg o FELT, PRESSER ADJUSTING PLATE

42 160130 * * * 1 (00000 gOogod SPRING HOOK

43 160152 * * * 1 100000 doogoon NUT, M8

44 160125 - - * 1 (OO0O0O0O0Ogog SPRING, B

45 160502 * * - 1 |[DO00Q0Oogoc SPRING, C

46 118349 * * - 2 |OD00000gogg SCREW M3X0.5 L=6

18




Y H  FEERB{R(-CD)/Alternating presser foot lifter mechanism (-CD)

A LA 1R 0 T 0 =

19



OO0 00000 O (-CD)/Alternating presser foot lifter mechanism (-CD)
w w
Nol DOOo % sl 2]gg 00 DESCRIPTION
<| o 4
PARTSNe| @ | @ | 2 [QTY
1 [38136 - - * 1 (00000000000 SET SCREW M4X0.7 L=4
2 |60492C -|-|*| 1 |ooDooooooO@) POTENTIOMETER COMPLETE
3 160132 - - * 1 (0000000000 ooog SETTING PLATE, POT-METER
4 160204 -|-|*| 1 |pDoDooOoOOOOOOO SCREW M4X0.7 L=6
5 131207 - - * 1 (0000000000000 D00O000[WASHER, PLAIN M 4
6 60123 -|-|*]| 1 |ooooooo@) CYLINDER COMPLETE
7 {60123-01 - - * 1 |j00oooog CYLINDER
g |60123-02 | - | -|*| 1 |00 JOINT
9 160123-03 - - * 1 |[00o00on SILENCER
10(60123-04 | - | - | = | 2 |DoDODODODOO SCREW M3X0.5 L=45
11 |60121 - - * 1 |[J000obobDooonoood AIR TUBE, 1000
12 {60131 -|-|*| 1 |oooooo KNUCKLE
13160124 - - * 1 (00000000 0M@oboooaa POTENTIOMETER COMPLETE
14138975-03 | - | - | * | 1 [DOoDOOOO 3P PLUG COVER
15 |38976-08 - - * 1 |[O0000P) 3P NYLON CONNECTOR
00000 god g (-BT)/Quick reverse mechanism (-BT)
S| & | 4
PARTS Ne| @ | @ | 2 |QTY
1 [60207 I -[*[ 1 [0momo CYLINDER CONNECTION COMPLETE
2 |B100511 -|-|*| 1 |oooooooooO SCREW, SM4.76X32 L=6.5
3 |B149094 -|-|*]| 1 |[ooooooo STUD, ;S-LEVER
4 |BS01304 *| 1 |[DoDooooo SCREW, SM6.35X28 L=18
5 |B149095 -|-|*| 1 |omooo WASHER, PLAIN 6
6 60205 -|-|*| 1 |poooooo@) CYLINDER COMPLETE
7 160205-01 | - | - | *| 1 |0OO0O0OO CYLINDER
816019202 | - | -|*| 1 |00 JOINT
916012303 | -|-|*| 1 |DODDODO SILENCER
10 |60202 -|-|*| 1 |oooooooooOO AIR TUBE, 840
11 {61047 -|-|*| 1 |ooooooooOO SETTING PLATE, CYLINDER
12 |35034 -|-|*| 2 |Dooooooo SCREW M6X[ L=20
13 28578 -|-|*| 2 |[poDoDoOOOOOOOO WASHER, SPRING
14 160209 -|-|*| 1 |0ooo0o0D0 KNUCKLE
15 {30804 -|-|*| 1 |ooooooooo NUT, M6
16 |18065 -|-|*| 3 |pooooooooOO SCREW M5X0.8 L=14
17 {90625 -|-|*| 3 |DODDDODODOODOOOOOOO WASHER, SPRING
18 |30715 -|-|*| 1 |ooooooDoO COUPLING PIN
19 | 4839 -|-|*| 2 [pooooooooO RETAINING RING, E4

20




% YER4E /Upper feed mechanism

40

21



00000 /Up

per feed mechanism

Nel DO D0 % % % e oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 [60081 * * * 1 |[00000mo BUSHING, F
2 160082 * * * 1 (00000 Mmo BUSHING, B
3 160106 * * * 2 (00000 COLLAR, UD ADJUST-SHAFT
4 118028 * * * 2 |[O00000d SET SCREW M5X0.8 L=5
5 160078 * * * 1 (OO000go SPONGE
6 [60080C * * * 1 |00o@) SHAFT COMPLETE
7 160080 * * * 1 (000 SHAFT
8 (31092 * * * 1 (00000 PINCH SCREW M4X0.7 L=12
9 |B104450 * * * 1 100000 RUBBER CAP, 8
10 60057 * * * 1 (0000 CONNECTING PIN
11 |60528 * * * 1 (0000 OIL WICK, 235
12 160068 * * * 1 (OO000000omg TUBE GUIDE
13 |60064 * * * 1 (OO00D0Oooog SCREW M3X0.5 L=5
14 160066 * * * 1 |O LEATHER
15 118349 * * * 1 (OO SCREW M3X0.5 L=6
16 60483 * * * 1 (OO0O0O0oooo WASHER, SQUARE 10X12X1
17 160065 * * * 1 (DO000OO0 CONNECTION
18 60059 * * * 1 (0000 STOPPER CLAW
19 160060 * * * 1 (OO0O000 PRESSER CONNECTION PLATE
20 |60056 * * * 1 (OOO00 PRESSER BAR CONNECTION
21 160059 * * * 1 (0000 STOPPER CLAW
22 |60064 * * * 1 (00000 SCREW M3X0.5 L=5
23 160056 * * * 1 (OO0O000 PRESSER BAR CONNECTION
24 60059 * * * 2 |0Oogg STOPPER CLAW
25 160064 * * * 1 (OO0O0Ogd SCREW M3X0.5 L=5
26 |60057 * * * 3 |[D0gooog CONNECTING PIN
27 160058 * * * 3 (000000000 OIL WICK, 50
28 [60094 * * * 1 (O000000Oogono OIL TUBE, 75
29 |BS51277 * * * 2 000000 FELT
30 (BS51803 * * * 1 (ODO00O0O0gg FELT
31 |60079 * * * 1 |[D00000mo RUBBER CAP
32 |60086 * * * 1 (OO00OO0O0no OIL WICK, 80
33 160096 * * * 1 (OO0O0O0oogdg OIL WICK, 20
34 (60063 * * * 1 (O0O0O0000 SHAFT, SLIDE BLOCK
36 60062 * * * 1 (00000 SLIDE BLOCK
37 |8145-03 * * * 2 [0000000ono RETAINING RING, EXTERNAL 4
38 60061 * * * 1 (0000 STEADY PLATE
39 37136 * * * 2 00000 SCREW M5X0.8 L=10

0 sO00dOtype S

40 |61021 Sl I 1 |0000 VIBRATING PRESSER BAR
U EOOO Dtype E
40 |60050 Sl B 1 |0000 VIBRATING PRESSER BAR

22




=Y # B & Feed shaft mechanism

23




[0 0O O O /Feed shaft mechanism

Nel DO D0 % % % e oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 [60081 * * * 1 000000 mag BUSHING, F
2 160081 * * * 1 |[000Oogo@m) BUSHING, F
3 160322 * * * 1 |[000000mOg FEED SHAFT BUSHING
4 160320 * * * 1 (OO00O0000mad UD-SHAFT BUSHING, B
5 160321 * * * 1 000000 mag FEED SHAFT BUSHING, B
6 |60324 * * * 1 |[00ooooooo@m) OIL SEAL
7 160324 * * * 1 [0000oooon OIL SEAL
8 60331 * * * 1 |[00ooooooo@m) OIL SEAL
9 160313 * * * 1 (000 FEED SHAFT
10 |BS12718 * * * 1 (0000000 CHEMICAL FELT
11 |B116920 * * * 1 |000ooodd RING, THRUST
12 160310C * * * 1 |[00ooo@) FEED BRACKET SET
13 |60316 * * * 1 1000 FEED ARM
14 131021 * * * 2 [000o0oo PINCH SCREW M6X1 L=16
15 160310 * * * 1 |[0000mgog FEED BRACKET COMPLETE
16 31094 * * * 2 [0000O0oOooogdg RETAINING RING, E5
17 160308 * * * 2 [000000000g0gaad WASHER, PLAIN
18 {60330 * * * 1 (ODOO0O0OOg SET SCREW M5X0.8 L=5
19 160311 * * * 1 |1000on PIN
20 (31094 * * * 1 (ODO0O00Oooono RETAINING RING, E5
21 160308 * * * 2 [000000000g0gao WASHER, PLAIN
22 (60373 * * * 1 (00000 0O0000ood TUBE, 200
23 160312 * * * 1 (OO000oono OIL WICK, 300
24 (0148-F * * * 1 (D00 000O0Oooggoodg FELT, 3X18
25 15087 * * * 1 |1000040oddno TUBE SUPPORT, A
26 (60204 * * * 1 (OO000O0O0Ooooo SCREW M4X0.7 L=6
28 160317-01 * * * 1 |00goodo FEED CONNECTING ARM, UD
29 [60310-02 * * * 1 (0O0O00O000go PIN
30 [31094 * * * 2 [0000000ogooo RETAINING RING, E5
31 (60308 * * * 2 [00000000ggga WASHER, PLAIN
32 128068 * * * 1 |[0D0Do0O0OoOo@)yooao PINCH SCREW M5X0.8 L=20
33 (60333 * * * 1 (ODO00000OO OIL WICK, L=110
34 160318 * * * 2 |000ooog FEED LINK , UD
35 |60079 * * * 1 (000000 RUBBER CAP
36 |60339C * * * 1 |[000000ooom) LOWER FEED CONNECTING ROD SET
37 160343 * * * 1 (0DO0O0O0Ocoogo BACK CYLINDER CONNECTION
38 60339 * * * 1 |[0DO00OoDoOooma) CONNECTING ROD COMPLETE, L-FEED
39 (60315 * * * 1 (0000 FEED SHAFT ARM
40 |28058 * * * 1 (D000 OooOo PINCH SCREW M6X1 L=12
41 160338 * * * 1 (OO0OO0oodg PIN
42 131094 * * * 2 [0000ooooodg RETAINING RING, E5
43 160308 * * * 2 [0000C0Ooooooog WASHER, PLAIN
44 160337 * * * 1 |100oog LOWER FEED CAM
45 127172 * * * 2 |[000ooo SET SCREW M6X1 L=8
46 (60314 * * * 1 |00ogogn RETAINING RING, E12
47 160106 * * * 1 (0000040 COLLAR, UD ADJUST-SHAFT
48 (18028 * * * 1 (000 00go SET SCREW M5X0.8 L=5
49 160319 * * * 1 (OO0 SHAFT, UD
50 |BS12718 * * * 1 |00odgod CHEMICAL FELT
51 (60106 * * * 2 |[O0000oo COLLAR, UD ADJUST-SHAFT
52 118028 * * * 2 |[000000d SET SCREW M5X0.8 L=5
53 (B104450 * * * 1 (OOOO0Oodg RUBBER CAP
54 160336C * * * 1 |[00000ag,m) FEED ROD COMPLETE, UD
55 (61014 * * * 1 (0000000 FEED CAM, UD
56 35999 * * * 2 |[00000O0oO SET SCREW M6X1 L=6
57 |60336 * * * 1 (0000000 FEED ROD, UD
58 160315 * * * 1 (0000 FEED SHAFT ARM
59 (28058 * * * 1 ([OO0O000O0O PINCH SCREW M6X1 L=12
60 60338 * * * 2 |000o0oogog PIN
61 (31094 * * * 4 0000000004 RETAINING RING, E5
62 60308 * * * 4 |00 0000oggg WASHER, PLAIN

24




4 —2BR% (54947 ) /Gauge parts (type 5)

— & &t
Single needle ﬁ

—#&&t @

Two nesdle




00000000 YGauge parts Ltype S)

0
el Dooo g 8] 5 loo 00 DESCRIPTION
[a]
PARTS Ne| ¥ | % | @ |OTY
1 |19411-S * * * 1 |000 VIBRATING PRESSER FOOT
2 [17104 o I 1 (0000 SCREW SM4.37X40 L=6
3 [10796-S * * * 1 |[000 LIFTING PRESSER FOOT
4 (19470 I 1 [D0O000O000 FINGER GUARD
5 (61007 * * * 1 |00 THROAT PLATE
6 (60235 I 2 (000 SCREW M4X0.7 L=8
7 161025C * * * 1 |[00O@m) SLIDE PLATE COMPLETE R
8 [BS07320 I 1 [O000 BOBBIN WINDOW
9 (61025 * * * 1 |000 SLIDE PLATE (R)
10 161016 I 1 (OO0 SLIDE PLATE (L)
11 161008 * * * 1 |000 FEED DOG
12 160540 I 2 (0000 SCREW M4X0.7 L=10
13118484 * * * 1 |[00ogd SCREW SM3.57X40 L=11
14 110677 il I 1 [DO0O000ooooo WASHER
15 119411C * * * 1 [DO00Mm0O VIBRATING PRESSER FOOT COMPLETE
0 20 0O / two needled
1 116525 * * * 1 |000O@wanyoa VIBRATING PRESSER FOOT [1/4"[Std
3 (10185 o I 1 000 /4" ad LIFTING PRESSER FOOT 01/4"00Std
4 (10937-01 * * * 1 00000000 /4" mad FINGER GUARD [1/4"0Std
5 (61204 o I 1 |00 /4" 0 THROAT PLATE [1/4"0OStd
7 161025C * * * 1 [O0DROOQW4am OO SLIDE PLATE COMPLETE (R) (1/4"0OStd
8 [BS07320 I 1 (OO0 BOBBIN WINDOW
9 (61025 * * * 1 [O0OR(A/4™MO0O SLIDE PLATE [R[11/4"0OStd
11 161205 o * 1 000 Ov4'000 FEED DOG [1/4"0Std
15 161209C * * * 1 |[0D0LDOOw/4"ao o SLIDE PLATE COMPLETE [L[1T1/4"OStd
16 |BS07320 ol I 1 [O000 BOBBIN WINDOW
17 161209 * * * 1 |[00Lw4nyoa SLIDE PLATE O0L[11/4"0Std

26




M — P& (ES ) /Gauge parts (type E)

—&x bt

Single needle

Twe needle

2!




00000 CEOOO¥Gauge parts (type E)

L
ne[onoo [4]8] oo 00 DESCRIPTION
[a]

PARTS Ne| ¥ | % | @ |OTY
1 160049 * * * 1 |000 VIBRATING PRESSER FOOT
2 160048 o I 1 (0000 SCREW SM4.37X40 L=6
3 (60051 * * * 1 |[000@Eo LIFTING PRESSER FOOT
4 (27174 ol I 1 (0000 SCREW M4x0.7 L=10
5 (61007 * * * 1 |00 THROAT PLATE
6 (60235 I 2 (000 SCREW M4X0.7 L=8
7 161025C * * * 1 |[00O@m) SLIDE PLATE COMPLETE R
8 [BS07320 I 1 [O000 BOBBIN WINDOW
9 (61025 * * * 1 |000 SLIDE PLATE (R)
10 161016 I 1 (OO0 SLIDE PLATE (L)
11 161008 * * * 1 |000 FEED DOG
12 160540 I 2 (0000 SCREW M4X0.7 L=10

020 0 /000 OO0
1 160672 * * * 1 (000 emmO0O O VIBRATING PRESSER FOOT [BmmStd
3 (60682 o * 1 |000@E Ommd LIFTING PRESSER FOOT [Bmm[IStd
5 (61212 * * * 1 [O00 BmmO THROAT PLATE [BmmStd
7 161025C i I 1 |[000O(0O) (emm11 O SLIDE PLATE COMPLETE [RO(6mmIStd
8 [BS07320 * * * 1 |000 BOBBIN WINDOW
9 (61025 o * 1 |[000 (mmd O SLIDE PLATE [RO(6mmOStd
11 |61222 * * * 1 [O00O0 émm FEED DOG [bmm[Std
13 161209C I 1 |[00O) (6mmd O SLIDE PLATE COMPLETE [L.O(6mm@3Std
14 |1BS07320 * * * 1 |[000 BOBBIN WINDOW
15 161209 o * 1 |[O000@®mmdO SLIDE PLATE CLO(6BmmOStd

28




HTERRH{F 'Rotary hook shaft mechanism

" ggmeR/ For Supply parts "




00 O O /Rotary hook shaft mechanism

(m) [m) [m)

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 160242 * * * 1 (0000 HORIZONTAL HOOK BASE

2 160295 * * * 1 |[00000000( @) BUSHING, U

3 60533 * * * 1 (O0OCO0OOoo DRAIN PIPE

4 |BS07333 * * * 1 (0O000O0O0Ooggog PIPE, 4

5 60267 * * * 1 |[000D0Ooog@m) BALL BEARING

6 (60243 * * * 1 |[O0@Dbbooooo OIL SEAL

7 160259 * * * 1 (OOOoOgog RETAINING RING, INTERNAL C26

8 160262 * * * 2 |[D0000ogogno BALL BEARING

9 60263 * * * 1 |[0000000Oooog@m) BEARING

10 [60277 * * * 1 (OO000O0O0Oogo PIN

11 [60272 * * * 1 (OO000O00O0OOooooog TUBE, 35

12 160285 * * * 1 (OO0000OO0gono OIL WICK

13 60253 * * * 1 (OO0 HORIZONTAL HOOK SHAFT

14 160290 * * * 1 (000000 OoOoomo GEAR, S ; OP-SHAFT

15 118028 * * * 2 (00O0O0O00OOoog@m)o SET SCREW M5X0.8 L=5

16 60256 * * * 1 (O0OCOOO0O0mo GEAR, S

17 118028 * * * 2 (0OO0DOO@)o SET SCREW M5X0.8 L=5

18 60262 * * * 1 |[000000D0ooog@m) BALL BEARING

19 [60258 * * * 1 ([OO0O0O00nO OIL PAN, : H/HOOK SHAFT

20 37509 * * * 2 [0000oono SCREW M5X0.8 L=6

21 (60269 * * * 1 (OO0O0OOomao LOWER SHAFT GEAR COMPLETE

22 60270 * * * 1 (ODO0OO00o0g WASHER

23 (60267 * * * 1 |[000D0Oog@m) BALL BEARING

24 (60264 * * * 1 (OO0O0O0O0ooogono LOWER SHAFT HOLDER, BR

25 60266 * * * 1 (OO00O00000O0O00ogggno O RING

26 (60243 * * * 1 (OO00O00O0000O0O0DOO0OoOoognOo  |olL SEAL

27 (37229 * * * 3 [0000oguogood SCREW M4X0.7 L=5

28 [37210 * * * 3 |0000guogoogno SCREW M4X0.7 L=6

29 (60271 * * * 1 (O0OOC0O0O0d COLLAR, H-HOOK

30 |28076 * * * 1 (0OOO0O0Oooogdg PINCH SCREW M6X1 L=18

31 (60281 * * * 1 (OO00000 OPENER SHAFT

32 (60282 * * * 1 (OO0O0O0OoOogg OIL WICK, 80

33 (B142274 * * * 1 (OO0O0O0oono RUBBER CAP, 4.2

34 (60288 * * * 1 (OO000O00O0Oo0oOoo ADJUSTING GUIDE RAIL, OP

35 (60278 * * * 1 (O0O000O0O0Oogo ADJUSTING PIN, OPENER

36 (60291 * * * 1 |[000000D0O0O0DOOg@m) GEAR BASE COMPLETE, OP

37 (18420 * * * 1 (OO0000O0O0O0OoO0ooooog O RING, 10

38 27170 * * * 2 [000000000oog SET SCREW M5X0.8 L=6

39 (60251 * * * 2 000000 gooogo SCREW M3X0.5 L=6

40 160260 * * * 1 (OO0OOg LUBRICATION SHAFT

41 160246 * * * 1 (0OCOOooog OIL TANK, H-HOOK BASE

42 160357 * * * 1 (OO0 O00ooogoo PIPE

43 118349 * * * 1 (00000 SCREW M3X0.5 L=6

44 160261 * * * 1 (O0O0O0O0000 BUSHING, :LUBRICATION SHAFT

45 160255 * * * 1 (DOO0O00oOoooooogo OIL SEAL

46 160244 * * * 1 (DOO0OO0000oggo SHEET PACKING

48 160279C * * * 1 |[000D0Ooooag@m) SETTING BRACKET COMPLETE, OPENER

49 160279 * * * 1 (OO0O00OoOogg SETTING BRACKET, OPENER

50 (60286 * * * 1 (OO000O00O OPENING ARM

51 (60287 * * * 1 (O0O0O00OOoog PIN

52 (61028 * * * 1 (O000C0CO00OOoog BOBBIN CASE OPENER

53| 4839 * * * 1 (OO000O0O0O0oooono RETAINING RING, E4

54 (37269 * * * 2 000000 gono SCREW M3X0.5 L=6

55 (60241-01 * * * 1 |[00D00000(0.3) SPACER, 0.3 ..ot t=03

55 (60241-02 * * * 1 |[O00D0O0O00Oa4) SPACER, 0.4 ..o, t=04

55 (60241-03 * * * 1 |[O0D0O0000(0.5) SPACER, 05 . ..o t=05

55 (60241-04 * * * 1 |[00D0O000O(.2) SPACER, 0.2 ..coviiiiiiiiiiiiiens t=02

56 (61019 * * * 1 (00O ROTARY HOOK COMPLETE

57 |61052 * * * 1 (000 BOBBIN

58 (38124 * * * 2 |[00gnond SCREW M6X1 L=25

59 (60252 * * * 1 (OOCOO0O0oooga ECCENTRIC COLLAR

60 (60245 * * * 1 (0000 O0O0Ooooo WASHER

61 (60273 * * * 1 (OO000O0O0Oogogno OIL WICK, 50

62 (27174 * * * 9 |D0ggooooono SCREW M4X0.7 L=10

63 [60285 * * * 1 (0000000000 WIL WICK,150

30




HTERRH{R /Rotary hook shaft mechanism

3




OO0 OO /Rotar

y hook shaft mechanism

Nel DOOO % % % 00 00 DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
<goooos <For Supply Parts>
64 |16407-06 = | = | «| 2 [DoooooOO SCREW, SOCKET M3X6
65 |34314-10 * * * 1 (00000 TENSION SPRING
66 |16407-12 = |+« | | 1 [0oooooooOO ADJUSTMENT SCREW, FLAT
67 [16407-11 * kil * 1 10000ogodo SCREW, FLAT
68 |61019-03 = | = | | 2 [Dooooo SET SCREW, SOCKET
69 161019-02 * * * 1 ([O0O000O0O ADJUSTMENT SCREW, SOCKET
70 |34754-01 = = | *| 1 [Dooooo SPRING, ANTI-SPIN
71 116407-05 * * * 1 1000 NEEDLE GUARD
72 |16407-04 = |+« | *| 3 [0ooooDoOO SCREW

32




H<EhEAE (28 &) /Rotary hook shaft mechanism (two needle)

58 —Hp

" MEmma ! For Supply parts "

50
oo

b

33



goooomod

[¥Rotary hook shaft mechanism (two needle)

m [m )

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 [60600 * * * 1 (0000 HORIZONTAL HOOK BASE, R

2 160295 * * * 1 |[00000000( @) BUSHING, U

3 160533 * * * 1 |[000o0dod DRAIN PIPE

4 160267 * * * 1 |[000D0Oog@m) BALL BEARING

5 160243 * * * 1 |[0D0D@booooo OIL SEAL

6 [60259 * * * 1 (OOoOoOgog RETAINING RING, INTERNAL C26

7 160262 * kil * 2 (0000000 O0OoOO(@oO) BEARING

8 60603 * * * 1 (OOOOoOOoog BALL BEARING

9 160602 * * * 1 |[00ddoogon PIN

10 [60253 * * * 1 (OO0 SHAFT, ; H/HOOK

11 160290 * * * 1 (000000000 mo GEAR, S ; OP-SHAFT

12 118028 * * * 2 (0O0O0O0O00OOoog@m)o SET SCREW M5X0.8 L=5

13 |60256 * * * 1 |[D000000m0 GEAR, S

14 118028 * * * 2 (0OO0DOO@)O SET SCREW M5X0.8 L=5

15 |60604 * * * 1 |10000o0odo BALL BEARING

16 60258 * * * 1 (OO0O0O000O OIL PAN, : H/HOOK SHAFT

17 137509 * * * 2 (0000000 SCREW M5X0.8 L=6

18 60269 * * * 1 (ODO00O0OOomao LOWER SHAFT GEAR COMPLETE

19 160270 * * * 1 |10000do0 WASHER

20 60267 * * * 1 |[000D0Oog@m) BALL BEARING

21 |60264 il * * 1 |[0000oooogod LOWER SHAFT HOLDER, BR

22 60266 * * * 1 (OO00O00000O0O00ogggno O RING

23160243 * * * 1 (00000000000 000O000nO  |olL SEAL

24 (37229 * * * 3 [000ogoogood SCREW M4X0.7 L=5

25 (37210 * * * 3 |00000000ooano SCREW M4X0.7 L=6

26 [60271 * * * 1 (O0OO0O0O0d COLLAR, H-HOOK

27 128076 * * * 1 |00000ooodn PINCH SCREW M6X1 L=18

28 (60281 * * * 1 (OO00000 OPENER SHAFT

29 160282 * * * 1 |[00ggggod OIL WICK, 80

30 (B142274 * * * 1 (OO0O0O0oono RUBBER CAP, 4.2

31 160288 * * * 1 [000ddooooogon ADJUSTING GUIDE RAIL, OP

32 (60278 * * * 1 (OO000O0O0Oogo ADJUSTING PIN, OPENER

33 160291 * * * 1 |[0000ooooooa@) GEAR BASE COMPLETE, OP

34 (18420 * * * 1 (OO0000O0O0O0OoO0ooooog O RING, 10

3527170 * * * 2 |000000000oodg SET SCREW M5X0.8 L=6

36 [60251 * * * 2 [000000ogooogo SCREW M3X0.5 L=6

37 160260 * * * 1 (O0O0Og LUBRICATION SHAFT

38 [60601 * * * 1 (0OCOOooog OIL TANK, H-HOOK BASE

39 |60357 * * * 1 |[000000oggdoo PIPE

40 118349 * * * 1 (00000 SCREW M3X0.5 L=6

41 160261 * * * 1 10000000d BUSHING, ;LUBRICATION SHAFT

42 160255 * * * 1 (OOO0O00Ooooooooono OIL SEAL

43 160244 * * * 1 100000000 dgdg SHEET PACKING

44 127174 * * * 9 |D0ggoooogono SCREW M4X0.7 L=10

45 160279C * * * 1 |[D0000000mg SETTING BRACKET COMPLETE, OPENER

46 160279 * * * 1 (OO0O00OoOogg SETTING BRACKET, OPENER

47 160286 * * * 1 |doggono OPENING ARM

48 160287 * * * 1 (O0O0O00OOoog PIN

49 161028 * * * 1 |[00gdooooooo BOBBIN CASE OPENER

50 | 4839 * * * 1 (OO000O0O0OO0oooono RETAINING RING, E4

51 (37269 * * * 2 (000000000 SCREW M3X0.5 L=6

52 (60241-01 * * * 1 |[00D00000O(0.3) SPACER, 0.3 ..ot t=03

52 160241-02 * * * 1 |[00D0O000d(.4) SPACER, 04 ......coviiiieiinns t=04

52 (60241-03 * * * 1 |[O0D0O0000(0.5) SPACER, 05 ....ooviiiiiiiiiiaeas t=05

52 160241-04 * * * 1 |[00D0O000d(.2) SPACER, 0.2 ..o t=02

53161019 * * * 1 (00O ROTARY HOOK COMPLETE

54 161052 * * * 1 |0gdd BOBBIN

55 (38124 * * * 2 |[00gnond SCREW M6X1 L=25

56 60252 * * * 1 (D000 goooogd ECCENTRIC COLLAR

57 |60245 * * * 1 (00000 0oOoooo WASHER

58 160273 * * * 1 |0 ogoodg OIL WICK, 50

59 (60285 * * * 1 (OO000O0O0Oogoono OIL WICK, 150

34




H7UHE{F (24 £ ) /Rotary hook shaft mechanism (two needle)

" mmm@a/ For Supply parts *




000 O 0O O O ¥YRotary hook shaft mechanism (two needle)

Nel DOOO % % % 00 00 DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
<goooos <For Supply Parts>
61 |16407-06 *| x| *| 2 |DOoODODOOOO SCREW, SOCKET M3X6
62 |34314-10 * * * 1 (00000 TENSION SPRING
63 |16407-12 *| x| *| 1 |0DoDO0O0O0O00n ADJUSTMENT SCREW, FLAT
64 (16407-11 * * * 1 10000ogooo SCREW, FLAT
65 |61019-03 *| x| *| 2 |0oOoOO0O SET SCREW, SOCKET
66 161019-02 * * * 1 ([O0O000O0 ADJUSTMENT SCREW, SOCKET
67 |34754-01 *| x| *| 1 |DooOooO SPRING, ANTI-SPIN
68 |16407-05 * * * 1 (0000 NEEDLE GUARD
69 |16407-04 *| x| *| 3 |[0DoOoOoooo0 SCREW

36




T &hE8{% /Lower shaft mechanism

a7



[0 O O O /Lower shaft mechanism

(m) [m) [m)

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 60328 * * * 1 (000000 BUSHING, F ;LOWER SHAFT

2 |BS07333 * * * 1 |[00000(@)ooo PIPE, 4

3 160326 * * * 1 |[000ooooo@m) OIL SEAL

4 160368 * * * 1 (O000O00MImo BUSHING, B LOWER SHAFT

5 160327 * * * 1 |[0D0O0oOooooo@m) OIL SEAL

6 |60605 * * * 1 (0000 LOWER SHAFT

7 160329 * * * 1 |00000md LOWER SHAFT COUPLING COMPLETE

8 [60329-03 * * * 1 (0000 SLEEVE

9 160332 * * * 2 ([0O00Oag@A SET SCREW M6X1 L=10

10 [37027 * * * 2 (00000 SET SCREW M6X1 L=8.5

11 160325 * * * 1 000 LOWER SHAFT, B

12 |B144875 * * * 1 (0000 PLUNGER

13 |BS38268 * * * 1 (OO0O0ooood SPRING, COMPRESSION

14 |BS38442 * * * 1 (OO00OO000OO SCREW, SM6.35X40 L=5

15 160369 * * * 1 000000000 BELT PULLEY COMPLETE, LOWER

16 {10615 * * * 1 (00000000 SPRING, LOCK LEVER

17 110616 * * * 1 |00ddood LOCK LEVER

18 (10617 * * * 1 (0O000O0gdg RATCHET

19 110618 * * * 1 |[00ddoodo CONNECTING LINK

20 (10620 * * * 1 (ODO00O00O000OOoog PIN, COTTER

21 (10613 il * * 1 |[00ddggoood LOCK LEVER SHAFT

22 (10614 * * * 1 (00000 OoO0oOoOogd SHAFT, SPRING

23 (27170 * * * 2 00000000 SET SCREW M5X0.8 L=6

24 (10619 * * * 1 (ODO0000O00Oggo SPRING

25 160370 * * * 1 |[000oooooodg BELT SHAFT, LOWER

26 |37026 * * * 1 |[000000no@A) SET SCREW M5X0.8 L=8

27 (37185 * * * 1 |[0000000 () SET SCREW M6X1 L=6

28 (28043 * * * 1 |0D00O00(@)a SCREW M6X1 L=10

38




#5 M B {R Lubrication

39




(00 00O OO /Lubrication

(m) [m) [m)
Nel DOOO % e 00 DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 160157 * * * 2 (0000000 OIL WICK, 400
2 (60089 = = |+ | 1 [DoooO OIL PIPE
3 |B142274 * kil * 1 |000gogono RUBBER CAP, 4.2
4 (60088 = = |« | 1 000D OIL WICK SUPPORT
5 128563 * * * 1 (OO0O0ono SCREW M5X0.8 L=8
6 (60033 | = | | 1 [0ooooooo FELT
7 160006 * * * 1 (000000000 FELT, B
8 |60005 = | = | »| 1 [0o0Dooomo FELT, A
9 160157 * * * 3 (0000000000 OIL WICK, 400
10 |60093 *| x| *| 1 |[0DODOODOOOOOODO(B) OIL TUBE, 200
11 |60097 * * * 1 (00000 OIL WICK, 250
12 30750 = | = | | 1 |[0OD0DODOO CLAMP
13 160035 * * * 1 (O000D0O0o0ouoogoogg OIL TUBE, 490
14 (60036 = |+« | *| 1 [0oo0DoDoDDOOOO OIL WICK, 620
15 160092 * * * 1 |[0000000000oaooo@) OIL TUBE, 480
16 |60087 = | = |+ | 1 [DoooooO PIPE
17 |BS14189 il * * 1 |00og TERMINAL
18 |60366 = |+« || 1 [Doooooooooo OIL TUBE, 185
19 |B142274 il * * 1 |0000ogono RUBBER CAP, 4.2
20 160118 | = || 1 [0ooooooooooOOO OIL TUBE, 150
21 (60119 * * * 1 |[00o0dogodg OIL WICK, 220
22 | 0148-E = | = | | 1 [0ooooooo FELT, 3X25
23 130022-A * * * 1 |00o0dggo CABLE CLAMP
24 160105 = |« | | 1 [0ooooooooo FELT, UD ADJUST. BRACKET
25 160104 * * * 1 [000000oooddo FELT SUPPORT
26 137136 | = | | 1 [DoooooooooooO SCREW M5X0.8 L=10
27 |1BS01328 * * * 1 [0000ddooooddg COLLAR
28 116287 |+« |+ | 1 [0000DD0DODOODOODOOOOOO  |WASHER, PLAIN M5
29 160091 * * * 1 (O0000000Ooooo OIL TUBE, 380
30 |60367 = | = | »| 2 [DoDooooo Y-JOINT
31 160377 * * * 1 |YOOOooooooooodg OIL TUBE, 40
32 160248 | = |+ | 1 [0DooDooooooo OIL TUBE, 190
34 160372 * * * 1 (OO000go SPONGE, LOWER SHAFT
35 | 4223 = | = | > | 1 [0oD0OOO SPONGE SUPPORT
36 | 3052 * * * 1 (00000 O0ggo SCREW SM3.57X40 L=4.5
37 |BS38735 *| = | x| 1 |[DDoDooOO@)OO OIL FEED PIPE
38 60356 * * * 1 (0000000 PLATE, FILTER BRACKET
39 |60357 = | = |+ | 1 [0O00OOOOOOO0 PIPE
40 |BS38247 * * * 1 1000 0o SUB-TANK
41 160362 = | = |« | 2 [oooooooo RUBBER CAP
42 |BS44995 * * * 1 |1good FELT
43 160361 = | = |+ | 1 [DooooooO PACKING
44 1 8040 * * * 2 |000000O0Ooooano SCREW, SM3.57X40 L=8
45 | 6603 = | = |~ | 2 [Dooooooooo SCREW, SM3.57X40 L=19
46 |60365 * * * 1 (0000000 ooooooog OIL TUBE, 450
47 |BS07876 = = |« | 1 [DOoooooooO TUBE CLIP
51 160374 * * * 2 |000O0O0O(TC-150) CABLE TIE
52 160357 = | = | | 1 [0oDDOOODOOO PIPE
53 137209 * * * 1 (O000D0Oo0ooogog SCREW M5X0.8 L=12
54 160527 = | = | | 1 [Doooooooooooooo OIL TUBE, 5
55 160532 * * * 1 (D000 0o0oood TUBE SUPPORT
56 |31207 = | = | *| 1 [D0DODODOOODOOO WASHER, PLAIN M4
020 O O Two needle[d
33 160620 * * * 1 (0000 0ooooooooodg OIL TUBE 170
35 |BS11308 = | = | > | 1 [0ooOoDOO CORD HOLDER
54 160621 * * * 1 (D000 O0ooboodg OIL TUBE 500

40




% #[8{% /Bobbin winder mechanism

ﬁ%hﬂqﬁﬂensiun release mechanism

41




[0 O O O /Bobbin winder mechanism

(m) [m) [m)

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 [60571 * il * 1 100000 BOBBIN PRESSER

2 |BS25413 * * * 1 |[000ooo@m) BOBBIN PRESSER SHAFT COMPLETE

3 |B062400 * * * 1 |000doggodg SCREW M4X0.7 L=8

4 |B026040 * * * 1 (OO0O00OoOoogoooo WASHER, PLAIN 4

5 [BS25790 * * * 1 |00o0godg (I] ) BOBBIN WINDER SHAFT BRACKET COMPLETE

6 |60222 * * * 1 (00000 BOBBIN WINDER SHAFT

7 |1B048060 * * * 1 |0000odono RETAINING RING, E6

8 [BS23651 * * * 1 ([OO0O00OoOogg SET SCREW M6X1 L=6

9 [BS25417 * il * 1 100000 SPRING

10 |BS25418 * * * 1 (ODO0O0OoOgdg SPRING

11 |BS25409 * il * 1 |00gd BOBBIN WINDER SHAFT

12 |BS25410 * * * 1 (0000 BOBBIN WINDER WHEEL

13 |BS25789 * * * 1 |0ooggg RUBBER RING, 29

14 |B012400 * * * 2 [D000Oogno SET SCREW M4X0.7 L=6

15 |BS51262 * * * 1 |[00ddgdg DUST GUARD PLATE, L

16 60216 * * * 1 (0000000 ogo SCREW M5X0.8 L=35

17 |B025080 * * * 1 [0000ogggon WASHER, PLAIN S 8

18 | 4135 * * * 1 (OO00O000000000O NUT, M5

19 |BS25478 il * * 1 100000 KNIFE

20 (B062680 * * * 1 (O0O0OOOoggo SCREW SM4.37X40 L=6

21 135994 * * * 1 |[00ooogad PIN, SPRING 2

22 |BS38736 * * * 1 |[000og@) BOBBIN WINDER TENSION COMPLETE

23 (37229 * * * 1 |0o0odg SET SCREW M4X0.7 L=5

24 (40138 * * * 1 (OO0000000oO0 BOBBIN WINDER CUSHION RUBBER

25 (11142 * * * 1 |10000000dgon WASHER

00 0O0O 0O /Tension release mechanism

w w
Nel DO DO % gl 8|y oo DESCRIPTION
S| o 2
PARTS Ne| @ | & | 2 |OTY
1 {60150 * * * 1 [D000O00mg THREAD FLOAT LEVER COMPLETE
2 160150-01 * * * 1 (ODO0O00Od THREAD FLOAT LEVER
3 160195 * * * 1 |[0000googg NEEDLE ROLLER, 6X25
4 131021 * * * 1 (OO00O00O00oaO PINCH SCREW M6X1 L=16
5 160149 * * * 1 |[D0000ooooo LEVER SETTING PLATE
6 138042 * * * 2 (0000000000 SCREW M4X0.7 L=12
7 160147 * * * 1 (000O00d THREAD FLOAT LEVER
8 160144 * * * 1 (0000 THREAD FLOAT PLATE
9 160153 * * * 1 |[D0Q0ooooog SHOULDER SCREW, SM4.37
10 |60145CC - * * 1 (O0O00000ooooog SOLENOID COMPLETE
11 |60146 - * * 1 |[D000o0oooooo SETTING PLATE, SOLENOID
12 137134 - * * 1 (OO00O0000000 SCREW M4X0.7 L=8
13 131207 - * * 1 (000000000 000004gog WASHER, PLAIN M4
14 160535 - * * 1 (OO00O00ooogag BRACKET, :SOL
15 |30075 - * * 2 (00000000000 SCREW M4X0.7 L=8
16 131208 * * 2 (000000000 WASHER, SPRING
17 160451 * * 1 |[O00ooog VINYL PIPE (5X4X260)
18 |60145C - * * 1 (000000000 o TENSION RELEASE SOLENOID
19 134735 - * * 1 000000000000 PACKING, ;TENSION RELEASE SOLENOID
20 |37134 * * * 1 ([OO0O000O0O SCREW M4X0.7 L=8
21 131207 * * * 1 (O0000000ggd WASHER, PLAIN M4
22 161033 * * * 1 |[D00000oooooooog SPRING (EXCL. TWO NEEDLE TYPE)

42




4L BAE ./ Thread trimmer mechanism

43




(0 0 00O O /Thread trimmer mechanism

m) [m) [m)
Nel DO OO % gl 2lhp oo DESCRIPTION
=] O b
PARTS Ne| @ | & | 2 |OTY
1 161012 - * * 1 |000ogog SUPPORT BRACKET, FIXED KNIFE
2 131017 - * * 2 |[O000O00 SCREW M3X0.5 L=8
3 161010 - * * 1 0000 FIXED KNIFE
4 161013C - * * 1 |[OO000000 THREAD RETAINING PLATE COMPLETE
5 131017 * * 2 00000 SCREW M3X0.5 L=8
6 |27178 - * * 2 |[OD00O0O0gno SCREW M5X0.8 L=25
7 116287 - * * 2 |(D0000000000gd WASHER, PLAIN M 5
8 161011 - * * 1 (OO00OO0Od DRIVING KNIFE SHAFT
9 161009 - * * 1 (0000 DRIVING KNIFE
10 30075 - * * 2 |[O000O00 BOLT, SOCKET M4X0.7 L=8
12 |BS21775 - * * 2 ([00DOOoogo@) COLLAR COMPLETE
13 60544 - * * 1 |[00DO0O@o DRIVING KNIFE ARM COMPLETE, A
14 127174 - * * 1 [00oO0oO@oaoon PINCH SCREW M4X0.7 L=10
15 60545 - * * 1 | 00000 (B) DRIVING KNIFE ARM, B
16 131092 - * * 1 |[0D0O0O0oO@oan PINCH SCREW M4X0.7 L=12
17 160293 - * * 1 (000000 DRIVING KNIFE CONNECTION
18 | 4835 - * * 2 |[00000o0oono RETAINING RING, E3
19 60305 - * * 1 (O00O0000g THREAD TRIMMER SOLENOID
20 60306 - * * 1 |[OD0000o0oodggo SOLENOID SETTING PLATE
21 (27174 - * * 2 |00 000000d SCREW M4X0.7 L=10
22 (31208 - * * 2 |0000000000000000000 |[WASHER, SPRING
23 (60151 - * * 1 [00D0000O@OoOooobaon) TUBE, 120
24 (28031 - * * 1 |[O000ooooooogodd SCREW M6X1 L=14
25 (28578 - * * 1 (OO00000O00Oogoogogo WASHER, SPRING
26 160298 - * * 1 |000oood DRIVING KNIFE ARM
27 (34008 - * * 1 (O00O0O0Oooog PINCH SCREW M4X0.7 L=14
28 | 8145-02 - * * 1 |0000000ogdog ROLLER
29 | 8145-03 - * * 1 (OCO0O0O0OoOogg RETAINING RING, EXTERNAL 4
30 (61017 - * * 1 |0000d THREAD TRIMMER CAM
31 (31092 - * * 3 |00ooono SCREW M4X0.7 L=12
32 |35952 - * * 1 1000000 TERMINAL BLOCK, ARM
33 (35971 - * * 1 (OO0000O00 SCREW, M2.5X0.45 L=12
34 (31111 - * * 2 |[0DO00000OOooodg WASHER, PLAIN M3
35 (31111 - * * 2 |(ODO00O0O0gooono WASHER, PLAIN M3
36 61013 - * * 1 (0000 THREAD RETAINING PLATE
37 (34825 - * * 1 (OO00O000 THREAD RETAINING SPRING
38 161041 - * * 2 |[000000 SCREW SM2.38X56 L=3.2
40 160199C - * * 1 (OO000000Oooogomag HARNESS FOR THREAD TRIMMER SOLENOID
41 [60480C - * * 1 (00000 GROUNDING WIRE COMPLETE
42 1BS03815 - * * 1 (OO000O0Oog 12P CONNECTOR CAP 12P
43 |B153969 - * * 1 0000 12P CONNECTOR 12P
44 130150 - * * 1 |(OO00000O0d epP CONNECTOR CAP 6P
45 |60565C - * * 1 ([DO00000Oooo HARNESS FOR KNEE SWITCH
46 117376 - * * 1 (OO0O0O eP CONNECTOR 6P
47 18040 - * * 1 (000000 SCREW SM 3.57x 4000L=8
48 130025 - * * 1 (ODO0O0000D00O00o WASHER, PLAIN 3.5
49 (35955 - * * 1 (0000000Ooooooogdgn |CUSHION CLAMP
49 130625 * - 1 (OD0000000000ooooogd |CUSHION CLAMP

44




F L EE{® (24 &) /Thread trimmer mechanism (two needle)

4

e — — . — -———————————|I




O 0 00 O 20 YThread trimmer mechanism (two needle)

(m) [m) [m)

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 161012 - il * 1 |00oooodg SUPPORT BRACKET, FIXED KNIFE

2 161010 - * * 1 (0000 FIXED KNIFE

3 31017 - kil * 2 (00000 SCREW M3X0.5 L=8

4 (61013C - * * 1 (0000000 SPRING, THREAD HOLDING

5 (31017 - kil * 2 (00000 SCREW M3X0.5 L=8

6 |27178 - * * 2 0000000 SCREW M5X0.8 L=25

7 116287 - kil * 2 |00000o00oOoooog WASHER, PLAIN M 5

8 61201 - * * 1 (O0O0OOOd DRIVING KNIFE SHAFT

9 161009 - * * 1 (0000 DRIVING KNIFE

10 {30075 - * * 2 |[O0000d SCREW M4X0.7 L=8

11 |BS21775 - kil * 1 |[0D0O00o0odo@)a SET SCREW COLLAR COMPLETE

12 160635 - * * 1 (ODO00OO0O0Oogao SET SCREW COLLAR

13 |B014680 - * * 2 |00000ooodg SET SCREW SM4.37

14 161203 - * * 2 |O000O0go DRIVING KNIFE ARM

15 118065 - * * 2 |[0O0O00O0OOODOO PINCH SCREW M5X0.8 L=14

16 90617 - * * 2 |O0Ooog JOINT

17 118065 - * * 2 (000000 SCREW M5X0.8 L=14

18 61202 - * * 1 (00000 JOINT CONNECTING ROD

19 | 4135 - * * 2 |000000oo NUT

20 35952 - * * 1 (O00O0O0O0d TERMINAL BLOCK, ARM

21 35971 - * * 1 |[000dogano SCREW, M2.5X12

25 (61013 - * * 1 (0000 THREAD HOLDING PLATE

26 134825 - * * 1 |0o0odg THREAD HOLDING SPRING

27 | 6015 - * * 2 000000 SCREW SM2.38X56 L=3.2

28 (31111 - * * 2 |000000000o WASHER, PLAIN M3

29 (31111 - * * 2 [00000gooog WASHER, PLAIN M3

46




F A& (1 FE &) /Thread tension (single needle)

47




Ooooo@od

[¥Thread tension [5single needle)

m [m )
Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 160134 * il * 1 |0o0odg TENSION ADJUSTING STUD, 1ST
2 120224 * * * 2 [00000 TENSION DISC
3 [20226-01 * kil * 1 |0000oaono TENSION SPRING
4 120225 * * * 1 (OO00O0000d NUT
5 160133 * * * 1 ([O0O00DoOog THREAD HOOK, 1ST
6 |60136 * * * 1 (OO00O0Mm0O TENSION PLATE COMPLETE
7 160391 * * * 1 (0000 TENSION ADJUSTING STUD
8 [60135-02 * * * 1 ([O0O0O0000 THREAD GUIDE
9 |B145446 * il * 2 000 DISC, ; TENSION
10 [B159805 * * * 1 (00O DISC PRESSER, ;: TENSION
11 |BS07490 * kil * 1 |0000ogaono TENSION SPRING
12 |B149566 * * * 1 (0000000 TENSION NUT
13 160138 * * * 1 |000dodn THREAD RETAINER
14 137288 * * * 2 [000000go SCREW M4X0.7 L=5
15 |10694 * * * 1 (00O TENSION CONTROLLER DISC
16 |B118319 * * * 1 ([O0O0O0000 SCREW SM2.38X56 L=6
17 119512 * kil * 1 |j00o0og TENSION ADJUSTING STUD, S
18 110689 * * * 1 (0000000 THREAD CONTROLLER SPRING
19 119534 * * * 1 |00dodddg TENSION NUT
20 (60141 * * * 1 (0O00O0O TENSION RELEASE PLATE
21 |B112712 * * * 2 [0000ooog SHOULDER SCREW SM3.57X40
22 60148 * * * 1 ([O0O00O0O0Od SHOULDER PIN, TENSION RELEASE
23160143 * * * 1 |[00000dood PUSHER PIN, TENSION RELEASE
24 120226-02 * * * 1 (OO0O0O0Ooooog SPRING
25 (60142 * * * 1 [00000doooodg NUT, CAP M4
26 | 4137 * * * 1 (OO0O00O000oogoo NUT, M4
27 110690 * * * 1 |100000no STOPPER
28 (B062670 * * * 1 (OO00O00000ooogono SCREW SM3.57X40 L=5
29 160137 * * * 1 |000gooo COLLAR, TENSION STUD
30 (37229 * * * 1 (OOO000Ooog SET SCREW M4X0.7 L=5
31 |34629 * * * 2 |[0000 SCREW M4X0.7 L=8
32 (31568 * * * 1 |[Ooog@) THREAD GUIDE, U
33 134629 * * * 1 00000 SCREW M4X0.7 L=8
34 (60534C * * * 1 |[ooog@)a THREAD HOOK COMPLETE, D
35 |60534 * * * 1 |[00oa@) THREAD HOOK, D
37 |BS48761 * * * 1 (0000 THREAD CLAMP
38 |BS49530 * * * 1 (OO0O00oogg SPRING COMPRESSION
39 (B112301 * * * 1 (OO0 3.18x40 SHOULDER SCREW, SM3.18X40
40 (60140 * * * 2 (0000000 SCREW M5X0.8 L=8
41 128206 * * * 1 (000000000 d STOPPER, TENSION NUT
44 137229 * * * 1 |0o0odg SET SCREW M4X0.7 L=5

48




£ 0 FRR{R (22 6t) /Thread tension (two needle)

49




oodood

[¥Thread tension (two needle)

m [m )

Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4

PARTS Ne| @ | & | 2 |OTY

1 160134 * il * 2 |00000 TENSION ADJUSTING STUD, 1ST

2 120224 * * * 4 100000 TENSION DISC

3 [20226-01 * kil * 2 |0000ooog TENSION SPRING

4 120225 * * * 2 [00000oo NUT

5 160133 * * * 2 (0000000 THREAD HOOK, 1ST

6 |60136 * * * 1 (OO00O0Mm0O TENSION PLATE COMPLETE

7 160391 * * * 1 (0000 TENSION ADJUSTING STUD

8 [60135-02 * * * 1 ([O0O0O0000 THREAD GUIDE

9 |B145446 * il * 4 (OO0 DISC, ; TENSION

10 [B159805 * * * 2 000 DISC PRESSER, ;: TENSION

11 |BS07490 * kil * 2 |0000ooog TENSION SPRING

12 |B149566 * * * 2 0000000 TENSION NUT

13 160138 * * * 1 |000dodn THREAD RETAINER

14 137288 * * 2 [000000go SCREW M4X0.7 L=5

15 |10694 * * * 2 |[000 TENSION SPRING GUIDE COMPLETE

16 |B144682 * * * 1 ([O0O0O0000 SCREW SM2.38X56 L=12

17 110962 * kil * 1 |j00o0og TENSION ADJUSTING STUD, L

18 {10953 * * * 1 (0000000 THREAD TAKE-UP SPRING

19 119534 * * * 1 100 000000 TENSION NUT

20 [60141 * * * 1 (0O00O0O TENSION RELEASE PLATE

21 |B112712 * * * 2 [0000ooog SHOULDER SCREW SM3.57X40

22 60148 * * * 1 ([O0O00O0O0Od SHOULDER PIN, TENSION RELEASE

23160143 * * * 1 |[00000dood PUSHER PIN, TENSION RELEASE

24 120226-02 * * * 1 (OO0O0O0Ooooog SPRING

25 (60142 * * * 1 [00000doooodg NUT, CAP M4

26 | 4137 * * * 1 (OO0O00O000oogoo NUT, M4

27 110690 * * * 1 |100000no STOPPER

28 (B062670 * * * 1 (OO00O00000ooogono SCREW SM3.57X40 L=5

29 160137 * * * 1 |000gooo COLLAR, TENSION STUD

30 (37229 * * * 1 (OOO000Ooog SET SCREW M4X0.7 L=5

31 |34629 * * * 2 |[0000 SCREW M4X0.7 L=8

32 (31568 * * * 1 |[Ooog@) THREAD GUIDE, U

33 134629 * * * 1 00000 SCREW M4X0.7 L=8

34 (60534C * * * 1 |[ooog@)a THREAD HOOK COMPLETE, D

35 |60534 * * * 1 |[00oa@) THREAD HOOK, D

37 |BS48761 * * * 1 (0000 THREAD CLAMP

38 |BS49530 * * * 1 (OO0O00oogg SPRING COMPRESSION

39 (B112301 * * * 1 (OO0 3.18x40 SHOULDER SCREW, SM3.18X40

40 (60140 * * * 2 (0000000 SCREW M5X0.8 L=8

41 128206 * * * 2 0000000000 STOPPER, TENSION NUT

42 160630 * * * 1 (0000 TENSION ADJUSTING STUD, L

43 110952 * * * 1 (O0O0O00OOd SHOULDER PIN L, TENSION RELEASE

44 137229 * * * 1 |0o0odg SET SCREW M4X0.7 L=5

50




EHZ A wFE{& (-FL) /Knee switch mechanism (=FL)

a



00 00000 0 (-FL)/Knee switch mechanism (-FL)

m [m )
Nel DO D0 % sl 2lhp oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 [60541C - - * 1 |1000o00god KNEE SWITCH COMPLETE
2 |B142026 - - * 1 (0O0O0OOOgo KNEE SWITCH SHAFT
3 |B142027 - - * 1 |0000odgood BRACKET, :SHAFT
4 |B100463 - - * 1 (0O00OO0O0o0ogono BOLT SM7.94X18 L=13.5
5 |B114967 - - * 1 1000000000000 o STOPPER, :KNEE LIFTER PLATE
6 |B110087 - - * 1 (0O0OOOOgog BOLT, SM5.95X28 L=8
7 |BS07027 - - * 1 |000gogoo SETTING PLATE, ;KNEE LIFTER SW
8 [B062401 - - * 4 |000000CO0O00O0Od SCREW M4X0.7 L=10
9 |B025040 - - * 4 |D000D0O000D0DOOn(A) WASHER, PLAIN M 4
10 {B028040 - - * 4 |000000000ODOO0O(B) WASHER, SPRING
12 160541 - - * 1 (000000 SWITCH & CORD COMPLETE
13 |60541-01 - - * 1 |[00000@ooao) FOOT SWITCH COMPLETE
14 |B220077 - - * 1 (00000000 eP PLUG COVER,
15 |B143522 - - * 1 |[O000O0O0d(P) 6P NYLON CONNECTOR
16 |B149799 - - * 1 |1000dg CABLE TIE
17 |B034425 - - * 4 |00000CO0OOOg WOOD SCREW M4.1X25
O 000000 0 /Manual switch mechanism
w w
Nel DO DO % gl 8|y oo DESCRIPTION
| O 4
PARTS Ne| @ | & | 2 |OTY
1 [60473C - - * 1 |[00O0oood SWITCH COMPLETE
2 160177 - - * 1 (O0O0O0OOO0d SWITCH COVER
3 160175 - - * 3 (0000 (UB-15KKS1N) SWITCH, UB-15KKS1N
4 160176 - - * 2 (0000 (UB-15KKS1M) SWITCH, UB-15KKS1M
5 160184 - - * 5 |000O LENS
6 160170-01 - - * 1 (000000004 QR PUSH BUTTON MARK, QR
7 160170-02 - - * 1 |D00O00C0ogdco PUSH BUTTON MARK, CD
8 160170-03 - - * 1 |D000000OdBC PUSH BUTTON MARK, BC
9 160170-04 - - * 1 00000000 HS PUSH BUTTON MARK, HS
10 |60170-05 - - * 1 |O000O00oogpc PUSH BUTTON, PC
11 160183 - - * 5 (00000 PUSH BUTTON
12 160181-02 - - * 1 (0O0COOCOOono HARNESS
14 160467 - - * 1 |[00000o PIN CONTACT : LLF-01T-1.3E
15 |60473 - - * 1 (00O0C0C0OOO0go HARNESS COMPLETE
17 160479 - - * 1 0000000 015P CONNECTOR CAP
18 |60466 - - * 1 (O0O0COO0O15P NYLON CONNECTOR
19 130750 - - * 1 |[O00Qo0og CABLE TIE
20 160178 - - * 1 (DO0COOO0gd SWITCH COVER PLATE
21 137288 - - * 2 (00000000 SCREW M4X0.7 L=5
22 160204 - - * 2 (000000000 SCREW M4X0.7 L=6
23 131207 - - * 2 |[000000o00oooggd WASHER, PLAIN M 4
25 160543 - - * 7 |dO0gooo PIN CONTACT : LLM-01T-1.3E
26 |E201271 - - * 2 |00 oooQ 1/4w
27 160181-01 - - * 2 |00 WIRE
28 160543 - - * 2 (O00DOOO0O@TOOOOOO PIN CONTACT : LLM-01T-1.3E
32 160446C - - * 1 (0O00O™ g SWITCH & CORD COMPLETE
29 |60572 - - * 2 (000000 HEAT SHRINKABLE TUBE
30 [60573 - - * 2 |[0000O0gd HEAT SHRINKABLE TUBE
31 |60618 - - * 2 (000000 PROTECTIVE TUBE

52




22 [ B8{% /Air presser mechanism

33



[ O 0O O /Air presser mechanism

w w
el nooo | 2[ E] 2o 00 DESCRIPTION
< | ol 2
PARTSNe| @ | @ | 2 |QTY
1 (60392 - - * 1 |[00000040) SOLENOID VALVE SET, 4
2 160387C - - | * 1 |[000@ooooao) SOLENOID VALVE COMPLETE, 4
3 160387 - - * 1 000 @40 r4v) AIR MANIFOLD COMPLETE, 4
4 160387-01 - - | * 4 (ODO0O SOLENOID VALVE
5 160387-02 - - * 8§ |[D0D0OOOgd SCREW, M2X20
6 160387-03 - - | * 4 |00000A05P-G) GASKET
7 |60387-04 - - * 1 |[0000D000O O04MFS4) AIR MANIFOLD, 4
8 [30720-03 - - | * 6 (O0O00O@OOO) PLUG
9 |60387-05 | - | - | x| 3 |[O0O(A) JOINT, A
10 [60387-06 - - | * 2 (O00O(@B) JOINT, B
11 |60468 - - * 1 |00do4d CONNECTOR COMPLETE, 4
12 {60387-12 - - | * 2 |[OO0OoOooad AIR MAFLER
13 |BS09228 - - * 1 [0000(A) NIPPLE, 6.35X1/8
14 {BS09318 - - | * 1 |[00o0oood INTEGRATOR
15 |160387-13 - - * 1 0000 (B) NIPPLE, B
16 [60387-14 - - | * 1 |j00ooogd BALL VALVE
17 160387-15 - - * 1 |[0000(C) NIPPLE, C
18 [60387-16 - - | * 1 |j0o0ooooa SETTING PLATE, VALUE
19 |160387-17 - - * 4 (D0O0O0O0O0O SCREW M3X0.5 L=38
20 131208 - - | * 4 (D000 O0O00oOoOon WASHER, SPRING
21 131207 - - * 4 0000000000 WASHER, PLAIN M 4
22 110734-24 - - | * 2 [0000OoOooo WOOD SCREW, M4.5X20
0000000000 d (-FL)/Presser foot actuator mechanism (-FL)
Ne| 0000 | G| | ¢[00 oo DESCRIPTION
| O] d
PARTS Ne| @ | & | 2 |OTY
1 (60172 - - | * 1 |[0000000(@m) CYLINDER COMPLETE
2 [60172-01 - - | * 1 |[FLOOO0O0O CYLINDER
3 160172-02 - - | * 2 |00 JOINT
4 160172-03 - * 2 |[FLOOOOOOOO SCREW M5X0.8 L=45
5 160174 - - | * 1 (FLOOOOOOOog SCREW
6 (28070 - - | * 1 |[D0000dooooooa NUT, M8
7 (60169 - - | * 2 |00 DOO00OOo AIR TUBE, 870

54




{T=E s B8{% /Accessories




(000 0O 0O /Accessories

[m) w ()
Nel DO OO % 5 é 00 oo DESCRIPTION
= | O a

PARTSNe| @ | @ | 2 |OQTY
1 ]1872 Rl B B 1 |[0D0000(@5MM) HEXAGONAL WRENCH, 1.5
2 119456 B 1 |[0D0000@MM) HEXAGONAL WRENCH, 2
3 (19457 N B B 1 00000 (25MM) HEXAGONAL WRENCH, 2.5
4 119458-A | x| * 1 |[0D0000(EMM) HEXAGONAL WRENCH, 3
5 119459 x| x| * 1 |[0D0000@dMM) HEXAGONAL WRENCH, 4
6 119460 * | x| * 1 |[O0D0000GBMM) HEXAGONAL WRENCH, 5
7 | 8118 B B 1 |[00O00oO(@) SCREW DRIVER, L
8 | 8120 | x| * 1 |[00O0O0Oo(@m) SCREW DRIVER, M
9 | 8121 x| x| * 1 |[0000o(@) SCREW DRIVER, S
10 {19473 | x| * 1 0000000 SCREW DRIVER, PLUS
11 {11885 N B B 2 (OO0 HINGE
12 (B143910 | x| * 2 |[ODO0O00DOO0 RUBBER CUSHION
13 [BS53188 B B 2 ([O0DOOOOm) CORNER SUPPORT
14 {B148890 B 2 (O0DOOOO0(@A) HEAD CUSHION
15 | 6055 N B B 4 (DOO0OCOOOOO NAIL
16 {19462 | x| * 1 000000 DOUBLE WRENCH
17 {11193 x| x| * 1 000000 OIL TANK
18 | 8125 B 1 000 OILIER
19 | 8132-A x| x| * 1 |000 ACCESSORY BAG
20 |60386C | x| * 1 |[00o@m) OIL PAN COMPLETE
21 160386 ol I 1 |000 OIL PAN
22 |PL-09 B 1 |0000Ooaa LABEL, GROUNDING
23 115082 B 1 1000 POLLY OILIER
24 115081 | x| * 6 [D0O0O0O000O000 WOOD SCREW
25 |N0123 il B B 3 |0 DPx17 #23 NEEDLE DPX17 (#23)
26 |BS53190 * | x| * 2 |[0000000 SPACER, C-SUPPORT
27 |BS53189 x| x| * 2 (0000000000 SPACER, H-CUSHION
28 160478C * | x| - 1 |[00o@) KNEE LIFTER COMPLETE
29 160478 Sl I R 1 |[0000a0d BRACKET, KNEE LIFTER
30 |B104619 * | x| - 1 000000 KNEE LIFTER BAR
31 |BS34756 bl I 1 |000 KNEE LIFTER PLATE
32 |B114967 * | x| - 1 00000000 STOPPER, ;KNEE LIFTER PLATE
33 |1B110087 | x| - 1 |000ad BOLT SM5.95X28 L=8
34 |BS31885 * | x| - 1 000000 COVER, ;KNEE LIFTER PLATE
35 |BS25783 | x| - 1 0000000 SPRING
36 |B017081 * | x| - 1 000000000 BOLT, M8X1.25 L=16
37 |B100477 x| x| * 1 00000 HEAD REST
38 135254 * | x| * 1 00000 COTTON STAND COMPLETE
39 161052 x| x| * 3 |[000 BOBBIN
40 |61010 - > * 1 0000 FIXED KNIFE
41 160699 ol I 1 [D000000000EOO0O000DO OO [HEXAGONAL WRENCH 2.5 (EXCL. SINGLE NEEDLE “E" TYPE)
42 130625 - -1 * 1 000000004 CUSHION CLAMP
43 160374 - -1 * 1 00000 CABLE TIE
44 161038 - -1 * 1 000000 CORD COVER
45 | 8124 R I 1 00000 COVER
46 |38264 - > * 1 000000 THREAD GUIDE
47 130601 A 1 000000000 SCREW M5x0.8 L=10
48 16055 * | x| * 2 |000000AD O NAIL

0 00 O /Two needled
25 |N0123 * | x| * 4 (O DPx17 #23 NEEDLE DPX17 (#23)
38 |BS29853 x| x| * 1 00000 COTTON STAND COMPLETE
39 161052 B B 4 (00O BOBBIN
40 |61010 - > * 2 [O0000 FIXED KNIFE
46 |38264 - > * 2 000000 THREAD GUIDE
47 130601 - = | * 1 0000000000 SCREW M5X0.8 L=10
49 (90625 - > * 1 0000000000 SPRING WASHER
50 |11196 il B 1 100000 TWEEZERS

56




i —L ] (ES4T)/Table of gauge parts (type E)

g1zZ18 £azIg LZE19 L1219 GEI00 g4 800 52908 08504 g1
91z19 £OZLE GEFAT) HHT] 8000 G009 GZ909 GRG0D Zl
01Z19 £OZ|0 vezlo THT] £8000 ¥LB09 G208 ¥o808 ol
60Z 18 GzZ010 EZelD AHT] 28008 £L809 ¥Z209 £0008 ]
50218 52019 ZechD ] 18808 ZL000 ¥2o00 ZBB0G g
B0z 18 GzZolo lZZ18 THE] 08008 L0083 vZo09 19008 ¥
BOZ 10 GZ01D AT DIZ1D 0809 0L009 Yz 000 08800 3
31T THWNOD WAy
(L43DAUV | (LHDIE)3LY D 1004 H3ISSTud|
Jas 30s 0d a3i3ad A1 1d I¥VOHHL | 1004 H3ISS3Hd CINLLY HEIA, ATNND IYIHHL | TS FT093N 3715 F0vD
Ea) 1 =3 WA Wi ¥ mEL 3T 7L this

<<

|

y (

¥

i

57



F—% (S847)/ Table of gauge parts (type S)

91Z19 £9Z18 THE] VEZLO ¥O-LE601 GEI01 2501 GZo08 ¥GZ 10 L2l | &}
91219 £9Z19 AL EEZ 18 Z0-LER01 18101 [F] GZ000 EGZ10 GE |.8T
T FOIT) Zrzio ZEZIB Z0-LE601 galol Bzgal v2o06 R E] 6L |.80/5)
BOZI0 GZO10 G0z 10 Yoz10 10-LEB0l ] GZGal YZo0e BOZ 18 TR
L] GZOLD THE AT 10-Lte0l ERI01 L] CFEE] IGZ18 TREDNG
BOZ19 GZ018 AL OEZ 18 |0-LE60 ZEI0) ZZ5al ¥oo0d 0Gz1o Zt | 871
(TT.1T§ you)
{143T3057d | {1HDIH LY 1004 ¥3583Md [LO04 HISEIHS
s - D00 0334 |31 1d IvOHHL OvVHS H35MI4 ML oMLY HEIA SORNEF % IHHL WY 10 033N 3715 JonvD
Eay E3 T BhE B | d—p—pore | ElEVE THd |HERHS HiE i
i,.ﬂ...h..&..l.
AL
< - S ! 0 | @

=

o8



